5t-10t XA

Catalogo de Pecas

06/2023






Abbréf/i?tions e Original words Abbréeﬁilﬁtions X Original words
A# B# C# FRRS Model numbers STD PRl Standards

A1,A2,A3 BT S Item,Assy OPT ERC Optional

Assy SR AL Assembly KIT VERNE SR AL AT

INC 4 Including AR g;ﬁ% AR (IR ggsﬂit:gd;equired. (As
LH Vi Left hand * ANERH Not sold separately
RH H Right hand @ ARAUESE K] Unconfirmed

FR ] Front side MU 23 il B R AL metric unit screw thread
RR J& Rear side uu il B ALIREL American unit thread
LPG-Y FPRRL Single fuel U I AR Imperial Units
LPG-QY XA Daul fuel

IMPCO IMPCO K R4t IMPCO Combustion System

ALL AR AT All models

FENER: Anr R s SR 1728

Non-built-in: Without Side shifter or with Hanging outside Side shifter for Mast

WEA: WEXMRIH

Built—in: With Built—in Side shifter for Mast

-210101: 2021 4E 1 H 1 H LA (FH H)

-210101: Manufactured not later than January 1, 2021.(Year-Month-Date)

210101-: 2021 ¢ 1 H 1 H Rk 5AE=(FH H)

210101-: Manufactured in and after January 1, 2021.(Year-Month-Date)

@210101: ®JAE 2021 £ 1 A 1 HEZwiZEF(EHH)

@210101: Probably manufactured not later than January 1, 2021.(Year-Month-Date)

210101@: WHE 2021 41 H 1 HAZFAE(FEHH)

210101@: Probably manufactured in and after January 1, 2021.(Year-Month-Date)

II




|

puis

>

R R4t
B 1n R4
MIRG
5 RG%
BN RS
W RS

ARG

&

|l
Rk
3

&

8
1]
okk
>

W
.-
okk o

>

o
>

0
\{,
7

okk
>

8
i
okk
>

CONTENTS

PART [ SISTEMA DE CONDUGAQ --eveeeemeiuisenincrseiiincnenes
PART II  SISTEMA DE DIRECAQ- e

PART III SISTEMA DE ENERGIA ....................................

PART IV SISTEMA CHASSI «ecrevereremreemrireereereesesereseieeeseenene

PART V SISTEMA CONTROLE - ccoeeeerrererermrererenieeennnn
PART VI SISTEMA HIDRAULICO: - +eweeeerseerreeseesreesreeeeenne
PART VI SISTEMA ELETRICO ereererermereereeieneniesineccenenes

I



B85 HHREEFR

Part I SISTEMA DE CONDUCAO

A#CPCD50/60/70-XAG42 B#CPCD85/100-XAG17

Fs B ERER TiEg
ltem Description Serial No. Page
h &Y
1 fezh 5 A 1-0
Fig. 1 Driving system
2 BB Bi# 1-2
Fig. 2 Driving system
3 IRENH 2 B 2 HER 14
Fig. 3 Drive axle assy All models of truck
4 IEEHHF
Fig. 4 Drive axle A 1-6
5 IR AT
Fig. 5 Drive axle BACH 1-8
6 IR AR A R A 10
Fig. 6 Hub drive axle assy
7 IRBNATEE LRI AT B AL BH#CH# 1-12
Fig. 7 Hub drive axle assy
8 FRERK
Fig. 8 Final drive assy A# 1-16
9 FRERK
Fig. 9 Final drive assy BACH 1-20
10 FEN2E 2L
Fig. 10 Brake assy A 1-24




Fs B ERER Rt

ltem Description Serial No. Page
1 FEN2E 2L
Fig. 11 Brake assy AwBIH 1-26
12 AL AN 36 2

; . . . At 1-28
Fig. 12 Torque converter oil cooling pipe
TR SA LS

13 WA 4 AN B . o B#C# 1-30
Fig. 13 Torque converter oil cooling pipe
14 | RAEHEER (1) 2L 130
Fig. 14 Hydraulic transmission gearbox (1) All models of truck
15 BAETN TR (2) EHER 1-34
Fig.15 Hydraulic transmission gearbox (2) All models of truck
16 TR (1) SEER 1-38
Fig.16 Gear box (1) All models of truck
17 | TEE () 235 140
Fig.17 Gear box (2) All models of truck
18 BRI\ RE T EHRRER 1-42
Fig.18 Operating valve assy All models of truck
19 MRBEEH EHER 1-44
Fig.19 Pump assy All models of truck
20 | BA® Gif. ER) SRR 1-46
Fig.20 Clutch (Forward. Reverse) All models of truck

1-B




1-C






E1 fEsR%
Fig.1 Driving system

A#CPCD50/60/70-XAG42

1-0







1/Fig.1  f&E1&S/Driving system
s 1 . e FRERER
torm Fffgf N?). =L Description %ty H#A Date Rer;%a/rkzoLr Seﬁal No.

1 | XR700-110000-000 IEEhF SR Drive axle assy 1

2 |G005786-016035-01 1244 M16x1.5%x35 Bolt M16x1.5x35 8

3 | G005786-014045-05 1242 M14x1.5x45 Bolt M14x1.5x45 4

4 | G000093-000014-00 HE 14 Washer 14 8

5 | G006171-000014-05 126 M14x1.5 Nut M14x1.5 4

6 | GA711-100100-000 L ESYp Shaft assy 1

7 |50CDA-200001 1242 M14 Bolt M14 4

8 |G006170-000014-01 1253 M14 Nut M14 4

9 |XR700-100002-000 124 Bolt 10

10 | XR700-100001-000 HE Washer 10

11 |50DH-300001 HE Washer 10

12 | G000093-000012-00 g 12 Washer 12 2

13 | G005786-012030-00 1244 M12x1.25%30 Bolt M12x1.25x30 2

14 | GR501-355000-000 g Cushion pad 2

15 | G006171-000010-01 126 M10x1.25 Nut M10x1.25 4

16 | GA1000-100400-000 WELZEE Bracket(right) 1

17 | X700-100100-000 WEAEZLE Bracket(left) 1

18 | GA1000-120000-G00 BAOEENEIRFE Gear-box 1 @230208
18 | GA700-120000-G00 BAOEENEIRFE Gear-box 1 230208@
19 | G005783-010030-00 124 M10x30 Bolt M10x30 12

20 |G000093-000010-00 #E 10 Washer 10 26

21 |G005783-010025-00 1244 M10x25 Bolt M10x25 10

22 | XR700-100003-000 25 Nut 10

23 | XA700-130000-000 WA AN R Cooling pipe 1

24 |G000093-000016-00 HEE 16 Washer 16 8

1-1




E2 &mRS
Fig.2 Driving system

B#CPCD85/100-XAG17

1-2




2/Fig.2 f&zI&S:/Driving system

s 1 . e FRERER
torm Fffgf N?). =L Description %ty H#A Date Rer;%a/rkzoLr Seﬁal No.

1 [ X1000-110000-000 IEEhF SR Drive axle assy 1

2 |G005786-016035-01 1244 M16x1.5%x35 Bolt M16x1.5x35 8

3 | G005786-014045-05 1242 M14x1.5x45 Bolt M14x1.5x45 4

4 | G000093-000014-00 ®E 14 Washer 14 8

5 |G006171-000014-05 126 M14x1.5 Nut M14x1.5 4

6 | GR1006-100001-000 EahihE K Shaft assy 1 8.5t
6 |XR1002-100100-000 EahE K Shaft assy 1 10t
7 |50CDA-200001 124 M14 Bolt M14 4

8 |G006170-000014-01 125 M14 Nut M14 4

9 |XR700-100002-000 LR Bolt 12

10 | XR700-100001-000 HE Washer 12

11 | 50DH-300001 BH Washer 2

12 | G000093-000012-00 B®E 12 Washer 12 10

13 | G005786-012030-00 122 M12x1.25%x30 Bolt M12x1.25x30 2

14 | GR501-355000-000 Zapt Cushion pad 2

15 |G006171-000010-01 1263 M10x1.25 Nut M10x1.25 4

16 | GA1000-100400-000 WEEZS Bracket(right) 1

17 | X700-100100-000 WA Bracket(left) 1

18 | GA1000-120000-G00 BAOEENEIRFE Gear-box 1

19 | G005783-010030-00 122 M10x30 Bolt M10x30 12

20 |G000093-000010-00 #E 10 Washer 10 26

21 | G005783-010025-00 1242 M10x25 Bolt M10%x25 10

22 | XR700-100003-000 25 Nut 12

23 | XR1000-130000-000 WA AN R Cooling pipe 1

24 | G000093-000016-00 HE 16 Washer 16 8

25 | G005783-012035-00 1242 M12x35 Bolt M12x35 8

26 | XR8502-100200-000 WA A X EE Bracket(right) 1

27 | XR8502-100100-000 WA A E Bracket(left) 1

1-3




3 IEFHE

Fig.3 Drive axle assy

ERRERY

All models of truck

1-4




3/Fig.3 IRHZNHF EAR/Drive axle assy

e s - B IRERED
torm ﬂf Ni. =L Description %ty H#A Date Refa/izcj; ?eféir No.
1| GT02982-008251514-05 | % 8.25-15-14PR Tyre 8.25-15-14PR 4 57t
1| GT02982-000092014-00 | &4 9.00-20-14PR Tyre 9.00-20-14PR 4 8.5t-10t
2 | GA700-130002-000 A Pipe 2
3 |50CDA-212000 R Hub assy 4 57t
3 | GR1002-112000-0 B Hub assy 4 8.5t-10t
4 | XR700-111000-000 TR Drive axle 1 5t-7t
4 |X1000-111000-G0O TR Drive axle 1 8.5t-10t
/| GA700-130001-000 B Fixed plate 2 5t-7t T Not illustrated
/| GA700-130001-000 B Fixed plate 2 8.5t-10t . i& & Not illustrated

1-5




4 IEEPIR

Fig.4 Drive axle

A#CPCD50/60/70-XAG42

1-6




4/Fig.4 IREJ#F/Drive axle

e BT . e FEERER
torm Fffgf N?). =L Description %ty H#A Date Rer;%a/rkzoLr Sefan No.
1 | XR700-111300-001 IR IREE SR Hub drive axle assy 2
2 | XR700-111001-000 I Shaft axle,left 1
3 | GR501-121300-G00 LHIzhEs Wheel brake,LH 1
4 | GR501-121001-000 BEE Breather 1
4-1 | 1F300-117007-000-2 VNS Dust cap 1
4-2 | 1F300-117007-000-1 BREDT Ventilation plug 1
5 |J001000-0201P5-00 I2E M20x1.5 Plug M20x1.5 2
5 |Q000385-0201P5-00 7SRRI E M20x1.5 | Plug M20%1.5 1
6 |J000982-000020-00 HE 20 Washer 20 3
7 | XR700-111100-000 HEEK Housing,driving axle 1
8 |GR501-121400-G00 AilEnss Wheel brake ,RH 1
9 | G000093-000016-00 HE 16 Washer 16 20
10 | G005786-016060-05 12 M16x1.5%60 Bolt M16x1.5x60 8
11 | G005786-016045-05 1242 M16x1.5x45 Bolt M16x1.5x45 12
12 | G005783-012055-00 1242 M12x55 Bolt M12x55 2
13 | XR700-111200-000 FRE Main reduction assy 1
14 | G000093-000012-00 HE 12 Washer 12 2
15 | G005783-012040-00 1242 M12x40 Bolt M12x40 10
16 | XR700-111002-000 G5 Shaft axle,right 1
17 | GR501-121002-000 BT Strut,thrust 2
18 | G000119-012030-00 £ 12x30 Pin 12x30 2

1-7



5 IREHHF

Fig.5 Drive axle

B#CPCD85/100-XAG17

1-8




5/Fig.5 3Ezh#F/Drive axle

e BT . e FEERER
torm Fffgf N?). =L Description %ty H#A Date Rer%%a{rsz; Seﬁal No.
1 | X1000-113300-000 BINRIRS SR Hub drive axle assy 2
2 |GR1001-110003-000 H 44 Shaft axle 2
3 | X1000-114300-000 EHIENEE B Wheel brake assy,LH 1
4 | GR501-121001-000 BRE Breather 1
4-1 | 1F300-117007-000-2 VNS Dust cap 1
4-2 | 1F300-117007-000-1 BREDT Ventilation plug 1
5 | X1000-111200-000 HEEKR Housing,driving axle 1
6 |J001001-0221P5-00 AN FRIRE M22x1.5 Plug M22x1.5 2
7 |J000982-000022-00 HEFTTIHE 22 Combined washer 22 3
8 |X1000-114310-000 AFIENEE B Wheel brake assy,RH 1
9 60120018 1257 M14x1.5x40 Screw M14x1.5x40 24
10 |60120029 1257 M14x1.5x25 Screw M14x1.5x25 12
11 |61240001 S EIFEE 14 Pin 14 4
12 | G005786-014040-01 3242 M14x1.5x40 Bolt M14x1.5x40 12
13 | G000093-000014-00 HE 14 Washer 14 12
14 | GR1001-112000-000 FRE Main reducer assy 1
15 | GR501-121002-000 BT Adjustment pillar 2

1-9



Fig.6 Hub drive axle assy

El 6 IEENFALILRIERS S A

A#CPCD50/60/70-XAG42




6/Fig.6 IERENFALILRIR S B AL/Hub drive axle assy

GR501-121520-W00

O BIZREJ[E 195%3.1

0O-ring195x3.1

GR501-121521-W00

O B[] 136%2.65

0O-ring136x2.65

XR700-111303-000 BE Hub
XR700-111301-000 PRI IE R Nut
GR501-121503-000 128 M22x1.5 Nut M22x1.5
XR700-111302-000 WL i242 Bolt

G9877P1-100012512-01

Sl FB100%125% 12

Oil seal FB100x125%12

G9877P1-120015012-01

BE FB120x150%12

Oil seal FB120%x150%12

s 1 . e FRERER
ITeﬁ F’;tgf N?). AR Description %ty H#A Date Rer%%a/rk};Sefal No.
1 1J001001-0141P5-00 12E M14x1.5 Plug M14x1.5 1
1 | XR700-111304-000 A SLEAMIRE M14x1.5 | Plug M14x1.5 1
2 [J000982-000014-00 #E 14 Washer 14 2
3 |GR501-121522-000 ihEE Cover 1
4 | G005783-012035-00 1242 M12x35 Bolt M12x35 15
4 | G005783-010020-00 1248 M10%20 Bolt M10%x20 6
5 | G000093-000012-00 HE 12 Washer 12 15
5 | G000093-000010-00 #HE 10 Washer 10
6 |QJ500-112003-000 ITER Carrier planet
7 | QJ500-112006-000 TERR Gear,plant
8 |QJ500-112005-000 ITEH Shaft,planet gear
9 | G000308-000006-00 M3k 6 Ball,steel 6
10 |QJ500-112004-000 ITERR Washer,thrust
11 | GR501-121516-WO01 PRE 26x30%5 Spacer 26x30x5
12 | GR501-121519-W01 K5 2x19.8 Needle roller 2x19.8 210
13 | G005783-008025-00 1242 M8x25 Bolt M8x25
14 | G000093-000008-00 #HE 8 Washer 8
15 | GR501-121508-000 R Plate
16 | GR501-121509-000 128 M75%2 Nut M75x2
17 | QJ500-112002-000 PRE 49x76.3x17 Spacer 49x76.3x17
18 | QJ500-112001-000 i Gear
19 | GT00297-0030221-00 7% 30221 Bearing 30221
20
20
21
22
23
24
26
27
28
29

GT00297-0030220-00 & 30220 Bearing 30220
GR501-121501-000 HIENEL Drum
GR501-121518-000 124 Bolt

(oo ]} ISR PERNY RN RN No o o ol Ko o ] RN PR\ U JEE\) IR\ RN RN FEN LS TS S NS o o ) H G NV ) N RN e ) )




7 IREHIECIBRE RS S AR
Fig.7 Hub drive axle assy

B#CPCD85/100-XAG17




7/Fig.7 IRENFELILRIR S B A/Hub drive axle assy
s 1 . e FRERER
ITeﬁ F’;?f N?). AR Description %ty H#A Date Rer%%a/rkzcj)?Sefal No.
1 |G005783-010025-00 SIRAN A kIR M10x25 | Bolt M10x25 10
2 | G000093-000010-00 ERE 10 Spring washer 10 10
3 |J001001-0221P5-00 7S FLREE M22x1.5 Plug M22x1.5 1
3 | X1000-113303-000 FNFSKHEMEIREE M22x1.5 | Plug M22x1.5 1
4 |J000982-000022-00 HEEEE 22 Seal washer 22 2
5 |GR1001-113202-000 ihEE Cover 1
6 |GR1001-113201-000 PRACER Spacing block 1
7 | G0894P1-000050-00 A MEIEE A B 50 Check ring 50 1
8 |GR1001-113203-000 K FA% Gear-sun 1
9 |GR1001-113225-000 KFRZEHE Washer 1
10 |GR1001-113230-000 REMITERREAN Round shell carrier-pinion 1 INC:10-1~10-11
10-1 | GR1001-113209-000 TERES Carrier-pinion gear cover 1
10-2 | G005786-012095-01 1242 M12x1.5x95 Bolt M12x1.5x95 5
10-3 | GR1001-113231-000 $H A14x36 Pin A14x36 5
10-4 | GR1001-113208-000 TERRE Carrier-pinion gear 1
10-5 | GR1001-113204-000 ITERHE Washer 10 g
10-6 | GR1001-113207-000 ITERH Gear-panion shaft 5 Do ot SUpp ze'\aratel
10-7 | G000308-000008-00 Ik 8 Ball 8 5 PPy separately
10-8 | GR1001-113206-000 RE Spacer sleeve 5
10-9 | GR1001-113229-000 REHhA K28x40%27 Bearing K28x40x27 10
10-10| GR1001-113205-000 T2 Gear-panion 5
10-11| GR1001-113224-000 ©wH Round shell 1
11 | G000819-010025-00 SUSKIZEET M10%25 Screw M10x25 4
12 161017001 IR M22x1.5%x105 Nut M22x1.5%105 10
13 | X1000-110202-000 IR M22x1.5%x105 Bolt M22x1.5%x105 10
14 |GR1001-113216-000 B AR Gear ring support 1 INC:14-1~14-8
14-1 | GR1001-113235-000 AR AR Adjustment washer 1
14-2 | GR1001-113218-000 B2 Nut 1
14-3 | G000858-000080-00 E42 13 A LS E 80 Stop washer 80 1
14-4 | GR1001-113217-000 frig Spacer 1 N==R L
14-5| GR1001-113226-000 E Sleeve 1 Do not supply separately
14-6 | GR1001-113223-000 % P Gear ring 1
14-7 | GR1001-113210-000 +E Clamping ring 1
14-8 | GR1001-113211-000 KB 2 % Gear ring support 1
15 | GT00297-0032222-00 7% 32222 Bearing 32222 1




7IFig.7 IRNFEILRIR SR S AK/Hub drive axle assy

Fs LA - = FERER
torm ﬂf Ni. =L Description %ty H#A Date Refa/rkzcj)? Se%&r No.

16 | GT34521-02500007-06 O AU 250%7 O-ring 250x%7 1

17 | GR1002-113101-000 B Hub 1

18 | GT00297-0032024-00 ik 32024 Bearing 32024 1

19 |GR1001-100001-000 BRE Spacer sleeve 1

20 | G9877P1-150018015-01 |;jhEf FB150x180%15 Oil seal FB150x180%15 1

21 [ X1000-113302-000 W ENER Brake drum 1







E8 EREAK
Fig.8 Final drive assy

A#CPCD50/60/70-XAG42




8/Fig.8 F R 2 Ak/Final drive assy

s 1 . e FRERER
ITeﬁ F’;?f N?). AR Description %ty H#A Date Rer%%a/rk};Sefal No.

1 |QD-6T82-356 Z=FIERIEE M16%1.5 Bolt M16x1.5 8

2 |QD-6T82-375 MBS ZEFEI2 & M16x1.5] Nut M16x1.5 12

3 32214 HEAE Inside ring, bearing 2

4 |QD-6T82-317 EFH Shell differential, left 1 ST 12 HEEREMT Purchased with Part NO.12
5 |QD-6T82-HF17030-0839-0| &5 Basin of tooth 1 5F4 27 HEXREMWE Purchased with Part NO 27
6 |QD-6T82-374 MBS EFEI2 M16x1.5 Bolt M16%1.5 12

7 |QD-6T82-336 FHB R Washer 2

8 |QD-6T82-335 i Gear,shaft 2

9 |QD-6T82-345 ITERR Pant gear 4

10 |QD-6T82-331 +F Universal joint pin 1

11 |QD-6T82-346 ITERREA Washer, plant gear 4

12 |QD-6T82-318 HEE Shell differential, right 1 5E 4 HEXRENS Purchased with Part NO.4
13 |QD-6T82-119 A EIEE Bolt 4

14 |QD-6T82-121 ARSI EE Washer 4

15 |QD-6T82-384 ARSI IRR Bolt M8x1.25x35 2

16 |QD-6T82-117 RS Bearing cover 2 SE 21 £ FREMWE Purchased with Part NO 21
17 |QD-6T82-383 RS RIS Washer 2

18 | QD-6T82-385 BEER A Locking plate 2

19 |QD-6T82-371 HEENE Check nut 2

20 |32214 R INE Bearing cover outside 2

21 |QD682-115 BIREET Shell of reducer 1 ST 16 HEEREMT Purchased with Part NO.16
22 |QD-6T82-381 SEASIZIBHEE 8 | Washer 8 2

23 |QD-6T82-382 Sk X184 M8x35 | Bolt M8x35 1

24 |QD-6T82-062 <& Jump ring 1

25 |NU306EV ShEE Ring outside 1

26 |NU306EV A Ring inside 1

27 |QD-6T82-HF17030-0839-0| = hE 54t Axle drive bevel pinion 1 S 5 HEEREME Purchased with Part NO.5
28 |HR31311J ShE Ring outside 1

29 |HR31311J A Ring inside 1

30 |QD6T82-081-084 HUREE R Check sheet AR

31 |QD6T82-081-084 HoREEEEE ) 0.5mm Check sheet 0.5mm AR

32 |QD-6T82-023 iR EE Bearing block 1

33 |QD-6T82-373 BHE 12 Washer 12 6

34 |QD-6T82-372 FEEIEE M12x1.5 Bolt M12x1.5 6

35 |QD-6T82-049 fRE Spacer bush 3




8/Fig.8 F R AK/Final drive assy

Fs o - = SESERER
torm ﬂf Ni. =L Description %ty H#A Date Refa/rkzcj)? Se%&r No.

36 |QD6T82-041-044 FHEIFERH 0.5mm Check sheet 0.5mm 3

37 | QD6T82-041-044 FHEIFAERH 0.1mm Check sheet 0.1mm 1

38 |HR31310J SMEE] Ring outside 1

39 |HR31310J RIE Ring inside 1

40 |QD-6T82-058 o ET Oil seal 1

41 | QD-6T82-065 =% Flange 1

42 | QD-6T82-075 FHESXIER M30x1.5 Nut M30x1.5 1







B9 FREK
Fig.9 Final drive assy

B#CPCD85/100-XAG17

1-20



9/Fig.9 F R AK/Final drive assy

s 1 . e FRERER
ITeﬁ F’;tgf N?). AR Description %ty H#A Date Rer%%a/rk;jz; Seﬁal No.

1 [2402D-110 BT Shell of differential 1 SEF 18 HERXMEME Purchased with Part NO.18
2 |2402D-331 1+ Universal joint pin 1

3 |2402D-345 T2 Plant gear 4

4 |2402D-346 ITERRER Washer of plant gear 4

5 |2402D-335 i Gear of shaft 2

6 |2402D-336 FHISRERH Washer 2

7 |2402D-318 EiRSFEAE Cover of differential, right 1 —

8 |2402D-317 EERLEE Cover of differential, left 1 RERIIASE Pair purchase

9 |2402D-369 140-$i v 3(4) 140-Locking plate 2

10 |2402D-368 140-%iH 3 () 140-Locking plate 2

11 |2402D-365 140-$i5 2 140-Locking plate 2

12 |2402D-367 140-9i F-F-EiReS 140-Locking plate 2

13 |2402D-026 TS Driven bevel gear 1 S 27 HEEREMSE Purchased with Part NO.27
14 |2402D-356 1242 Bolt 12

15 | 30D01049 140-42 1 140-Nut 20

16 32216 140-32216 ik 140-32216Bearing 2 54 21 HEEMEMWT Purchased with Part NO.21
17 |32216 140-32216 $hH&IMEl 140-32216Bearing cup 2

18 |2402D-117 140-E5 140 Curved bow 2 5T 1 HEXMEMS Purchased with Part NO.1
19 |2402D-384 140-8i K 140-Locking plate 4
20 |2402D-381 HEEIE Checking nut 2
21 |2402D-383 140-5i 5 4 140-Locking plate 2 ST 16 HEFREBIT Purchased with Part NO.16
22 |816 1242 M8x16 Bolt M8x16 4
23 | Q61410 140423 140-Plug screw 1
24 |2402D-125 140-% 121242 140-Bolt 1
25 |2402D-128 140- 3P A 140-Locking plate 1
26 | 2402D-129 140-Z$E12 5 140-Nut 1

27 |2402D-025 140 (638) FEEhiEwi Axle drive bevel pinion 1 5% 13 HEFMEWK Purchased with Part NO.13
28 |532307 532307 4% Bearing 1

29 |532307 532307 &M E 532307Bearing inner race 1

30 [31311 140-31311 B&INE 140-31311Bearing cup 2

31 |31311 140-31311 $h7& A B 140-31311Bearing inner race] 2

32 |2402D-036 SR EE Bearing block 1

33 [2402D-052 140-FEHEXFH 141-Flat pad 1

34 |2402D-049 RE Spacer bush 1

35 |2402D-041-044 R 1.2 Adjusting shim 1.2 1

1-21



9/Fig.9 F R AK/Final drive assy

FS B i = EskE A ER
torm ﬂf Ni. =L Description %ty H#A Date Refa/rkzcj)? Se%&r No.
36 |2402D-056 SHRE E Oil seal seat 1

37 |2402D-053 SHE AR Pad 1

38 |2402D-081-084 BERE Adjusting shim 1

39 |2402D-065 B Flange 1

40 |2402D-060 o ET Oil seal 1

41 |2402D-071 I HERE Chekcing washer 1

42 [2402D-072 BRI RIZ Nut 1

43 [ Q500B0545 FO5H Cotter 1

1-22




1-23



B 10  HIEhsE AL
Fig.10 Brake assy

A#CPCD50/60/70-XAG42

1-24




10/Fig.10  #lI=h3% 2 /Brake assy

s 1 . e FRERER
ITeﬁ F’;tgf N?). AR Description %ty H#A Date Rer%%a/rk};Sefal No.

1 | GB5782-86-M8x40 1248 Bolt 2

2 |GB95-87-8 SR Washer 2

3 |25783-71400G 2% Cover shell 1

4 |25783-71490G Jiivas End cap 2

5 |25783-71440G EERT Pull rod,pressure spring 2

6 | GB5782-86-M6x14 1242 Bolt 4

7 |GB95-87-6 SPE R Washer 4

8 |25783-71510G HIhER Brake plate 1

9 [25783-71420G ElFEE] Spring pin 2

10 |25783-71430G EEH Shake arm pin 1

11 |25783-71110G Fll BN B LK Brake shoe with disc 2

12 |25783-71410G HEH Pin 1

13 |25783-71340G EEEE Support,pressure spring 4

14 |25783-71350G EE Pressure spring 2

15 |25783-71370G Thig Pullback spring 1

16 |25783-71360G-L EHE Torsional spring,left 1 F#IEhEE Brake,left
16 |25783-71360G-R EHE Torsional spring,right 1 £ #5hES Brake,right
17 |25783-71480G 711N Pawl 1

18 |25783-71160G-L ZoiEERE Bk Adjuster assembly,left 1 T HIENSE Brake, left
18 |25783-71160G-R HiEREER Adjuster assembly,right 1 AHENEE Brake,right
19 |25783-71210G HEYIERE Spring riveting device 1

20 | GB91-86-1.6x16 FO5E Cotter 1

21 | Q40108 BE Pad 1

22 |25783-71500G BE Rocker 1

23 |25783-71470G-L I ERiFF Pull rod,left up 1 FHIENEE Brake, left
23 |25783-71470G-R A LR Pull rod,right up 1 A #IENEE Brake, right
24 |25783-71380G-Q AIE e E Return spring,front 1

25 |25783-71380G-H fREhEE Return spring,rear 1

26 |25783-71250G FIEN S REK Brake sub-pump 1

26 |25783-71250G-Y HIEN D RERK Brake sub-pump 1

27 |25783-71450G $H 2 Pin 2 1

28 [25783-71460G $H 1 Pin 2 1

1-25



11
Fig.11

Hl T2 B B

Brake assy

B#CPCD85/100-XAG17

1-26




11/Fig.11

HIEN 88 S Ak/Brake assy

s 1 . e FRERER
torm Fffgf N?). =L Description %ty H#A Date Rer;%a/rkzoLr Seﬁal No.
1 |FH438100-009 HERRK QOil pipe assy 1
2 |Q150B0815 1242 M8x15 Bolt M8x15 4
3 | Q40308 SPERE 8 Spring washer 8 4
4 |FH438100-011L/R HEnER (/A Brake plate 1
5 |FH438100-031 BSIRET Screw 1
6 |FH438100-030 FRRERK Pump assy 1
7 |FH438100-001 5T Rivet 2
8 |FH438100-020L/R e (kA Bracket 2
9 |Q151B1222 1258 M12x1.25%22 Bolt M12x1.25x22 2
10 | Q40312 SEEE 12 Spring washer 12 2
11 |FH438100-023 FFIERRET Screw 2
12 | FH438100-024 1EEAIT Stop claw 2
13 | Q40306 SRERE 6 Spring washer 6 2
14 |Q150B0610 1242 M6%10 Bolt M6x10 2
15 | FH438100-002 EEH Pin 2
16 |FH438100-025 i Shaft 2
17 |FH438100-021 BRI Adjustment gear 2
18 |FH438100-022L/R HEENRET Screw 2
19 |FH438100-008 [EfrssE 2 Spring 2 2
20 |FH438100-007 [E] AL 55 1 Spring 1 2
21 | FH438100-040 & ohEs e R 2R Brake shoe with friction plate| 2
22 |FH438100-003 FEL G R Bolt 2
23 |FH438100-004 HE Washer 2
24 |FH438100-013 NAFEERT Nut 2
25 | Q5002528 FFO%H ¢ 2.5%28 Pin ¢2.5x28 2
26 |FH438100-035 THRR Pump assy 1
27 [130-3501025B Jivas Rubber plug 6

1-27



12 WAL ANHES
Fig.12 Torque converter oil cooling pipe

A#CPCD50/60/70-XAG42

1-28




12/Fig.12

W25 45t &/ Torque converter oil cooling pipe

e BT . e FEERER
torm Fffgf N?). =L Description %ty H#A Date Rer%%a{rsz; Seﬁal No.
1 [J000982-000020-00 HE 20 Washer 20 6

2 | GA711-130001-000 Bixige Bolt 2

3 | XR700-130006-W00 RERE Oil delivery hose 1

4 | XR700-130300-001 REBRK Hose assy 1

5 |GR501-110003-000 Bk Clamp 2

6 | G000093-000008-00 ®E 8 Washer 8 6

7 | G005783-008016-00 1242 M8x16 Bolt M8x16 6

8 | XR700-130001-000 HREEL Connector 1

9 |PKD-180-G00 WLk Wire 1 @210629
10 | XR700-130600-000 SRR W N 22 K IR §iE Hoop 4

11 | XR700-130700-000 &Lk Joint body 1

12 | XR700-130003-000 Bk Clamp 2

13 | Q676-120-G00 IR E R E IR i 120 | Hoop 120 1

14 | XR700-130100-001 Bl hiE AR QOil filter 1

15 | GA1000-130001-000 3 Bracket 1

16 | GA1000-130002-W00 RERE QOil delivery hose 1

17 | XR700-130500-000 BHiBEEL Connector 1

18 | XR700-130400-000 EEEL Connector 1

1-29



13 WERANHER
Fig.13 Torque converter oil cooling pipe

B#CPCD85/100-XAG17

1-30




13/Fig.13

W25 45t &/ Torque converter oil cooling pipe

e BT . e FERERAER
torm Fffgf N?). =L Description %ty H#A Date Rer%%a{rsz; Seﬁal No.
1 |J000982-000020-00 #E 20 Washer 20 4

2 | GA711-130001-000 BIEEe Bolt 2

3 | X1000-120002-W00 RERE Oil delivery hose 1

4 | XR1000-130300-000 REBRK Hose assy 1

6 | G000093-000008-00 $HE 8 Washer 8 6

7 | G005783-008016-00 1244 M8x16 Bolt M8x16 6

8 |XR700-130001-000 HiBEEL Connector 1

9 |PKD-180-G00 Rk Wire 1

10 |XR700-130600-000 IR RN 22 R I 5 Hoop 4

11 | XR700-130002-000 &Lk Joint body 1

12 | XR700-130003-000 =3 Clamp 4

13 | Q676-120-G00 A E IR E MG Hoop 1

14 | XR700-130100-001 AR Qil filter 1

15 | GA1000-130001-000 s Bracket 1

16 | GA1000-130002-W00 RERE QOil delivery hose 1

17 | XR700-130500-000 HigEiEk Connector 1

18 | XR700-130400-000 fEEEL Connector 1

1-31



EHRRER

All models of truck

AR EIRFA(1)
Fig.14 Hydraulic transmission gearbox (1)

= 14

1-32



14/Fig.14

B EENZZIRFE(1)/Hydraulic transmission gearbox (1)

F2 KA o e SERE ]
o Fffgf N?). AR Description %ty H#A Date Rer;%a/izoLr ?eféir No.
1 [ YQX100-0042 =R Cover plate 1
2 | G0097P1-000008-00 HhE 8 Washer 8 4
3 | G005782-008012-00 B24e M8x12 Bolt M8x12 2
4 |YQX100-0037 R Baffle plate 1
5 | G000093-000008-00 ERE 8 Spring washer 8 2
6 | G005782-008020-00 1248 M8x20 Bolt M8x20 2
7 | YQX100-0039 IhE Qil fill pipe 1
8 |YQX100-0400 JEMOEE Cover ,oil fill pipe 1
9 |GB825-88 BIrIZET M16 Screw M16 2
10 |YQX100.905 RYRAH Controlled Value 1
11 | YQX100-0017 O ELE O-ring 2
12 | YQX100-0016 EERE Cover 1
13 | G000093-000010-00 EHERE 10 Spring washer 10 21
14 | G005785-010080-00 1244 M10%1.25%80 Bolt M10x1.25x80 2
15 | G005785-010050-00 1248 M10%1.25x50 Bolt M10x1.25x50 2
16 | YQX100-0500 IR HE B Ak Oil suction tube assy 1
17 | G005785-010070-00 1242 M10%1.25%70 Bolt M10x1.25x70 2
18 | G005785-010030-00 5244 M10%1.25%30 Bolt M10x1.25x30 14
19 | G005785-010065-00 1248 M10%1.25%65 Bolt M10x1.25%x65 1
20 | YQX100-0024 123 Plug 14
21 | YQX100-0025 1R Plug 1
22 |YQX100-0038 IR Plug 1
23 |YQX100-0019 IR Plug 2
24 |Q20-03 BT 20x28x2 Seal washer 22x28x2 1
25 | YQX45-0102 1R Plug 1

1-33



15 RIMETHEZIRFE(2) EHRRER
Fig.15 Hydraulic transmission gearbox (2) All models of truck

1-34



15/Fig.15

B EENZZIRFE(2)/Hydraulic transmission gearbox (2)

s 1 . e FRERER
ITeﬁ F’;?f N?). AR Description %ty H#A Date Rer%%a/rk};Sefal No.

1 | YQX100-0010 TS Case,tor-con 1

2 | YQX100-6000 R FESE YIH315 Torque-converter YJH315 1 A#B#

2 | YQX101-6000 I EFERE YIH315M Torque-converter YJH315M | 1 C#

3 | YQX100-0007 e Adjusting washer 2

4 | G004605-0456501-00 1EHERR B AS456501 Thrust washer AS456501 3

5 | GT04605-0889109-00 FET 5K 889109 Bearing 889109 2

6 | YQX100-0006 5% Idler 1

7 | GT05846-0455325-00 TRETEhA K455325 Needle roller bearing 2

8 | YQX100-0008 i Idler bracket 1

9 |G005785-0100108-00 1242 M10%1.25%x108 Bolt M10%x1.25%x108 1

10 | G000093-000010-00 EERE 10 Washer 10 10

11 | G0097P1-000010-00 #HE 10 Washer 10 1

12 | GT00276-0006209-00 RIAEKEh % 6209 Deep groove ball bearing 1

13 | YQX100-0005 HRIRENEEE Pump drive gear 1

14 | GT00279-0006209-00 Tkih& 6209RS Ball bearing 6209RS 1

15 | YQX100-0003 i Key 1

16 | YQX100-0004 T Seal washer 1

17 | YQX100-3000 WHRERK Pump assy 1

18 | G005785-010060-00 1242 M10%1.25%60 Bolt M10x1.25x60 7

19 | G000825-000016-00 RIMZEE] M16 Screw M16 1

20 | YQX100-0025 P Plug 3

21 [ YQX100-0031 $HT Pin 2

22 | YQX100-0026 EE Piston 2

23 | YQX100-0029 B Spring 1

24 | YQX100-0030 B Spring 1

25 | YQX100-0028 T Seal washer 1

26 | YQX100-0027 = Cover 1

27 | G005786-010035-00 124 M10x1.25%35 Bolt M10x1.25x35 2

28 |YQX100-0011 O K& E O-ring 1

29 | YQX100-0009 T HER Plate,support 1

30 | G000093-000008-00 SERE 8 Spring lock washer 8 3

31 | G005783-008015-00 1244 M8x15 Bolt M8x15 3

32 | YQX100A-0100 g3 Oil seal 1

33 | YQX100-0100 piES] Oil seal 1

34 | YQX100-0012 ZEIR Ring,seal 1

1-35



15/Fig.15

B EENZZIRFE(2)/Hydraulic transmission gearbox (2)

FS R i = EskE A ER
torm :gf Ni. =L Description %ty H#A Date Refa/rkzcj)? Se%&r No.
35 | YQX100-0013 JREE Turbine shaft 1
36 | YQX100-0041 SRERHE Seal washer 1
37 | G000070-001050-00 75 25T M10x50 Screw M10x50 6

1-36




1-37



EHRRER

All models of truck

—_~

A
)(
= X
= O
& o
K ©
Qe
o
o 2
© =

(@]
R i

1-38



16/Fig.16 ZEiRFE(1)/Gearbox (1)

s 1 . e FRERER
ITeﬁ F’;tgf N?). AR Description %ty H#A Date Rer%%a/rk};Sefal No.

1 | YQX100-0036 TR Housing 1
2 | YQX100-0032 RETEY Seal washer 1
3 | G000119-010022-01 R+EEH A10x22 Parallel pin A10x22 2
4 | YQX100-0002 O & O-ring 1
5 |YQX100-4027 [ZIEES Damped plug 1
6 | G0894P1-000040-00 AR M ISR 40 Snap ring,external 40 3
7 | GT00276-0006208-00 RIEKHE 6208 Deep groove ball bearing 1
8 |YQX100L4-5002 FZFE SR Brake gear 1
9 |G0894P1-000030-00 AR MEISRE 30 Snap ring,external 30 1
10 | YQX100-5001 FZE 4 Brake shaft 1
11 | G000091-004036-00 FFO%H 4x36 Pin 4x36 1
12 | YQX100-5004 HE Spacer 1
13 | GT00277-0006208-00 T I Bk EH& 6208N Bearing 6208N 1
14 | GB305-89 LEZIR Ring,stopper 1
15 | YQX100-5100 B IRmE Oil seal 1
16 | YQX100-5008 B®E Washer 1
17 | YQX100-0015 T Seal washer 1
18 | YQX100-5005 Sk Bearing cap 1
19 | G000093-000010-00 HERE 10 Washer 10 1
20 [ G005785-010030-00 1242 M10x1.25x30 Bolt M10x1.25%30 5
21 | YQX100H12-5210 FIZFEDEME Brake assy 1
22 | G005785-010020-00 1242 M10%1.25%20 Bolt M10x1.25%20 4
23 | YQX100-5201 BEE= Flange 1
24 |YQX100-5202 FZEE Drum 1
25 | YQX100-5007 [ Nut 1
26 | G009459-0201P5-00 NAFEIZES M20x1.5 Nut M20x1.5 1
27 | G000093-000012-00 SHEE 12 Washer 12 4
28 | G005782-012025-00 1242 M12x25 Bolt M12x25 4
29 | YQX100-0200 TSRS Strainer 1
30 |YQX100-0018 By Gasket 1

1-39



E17 TRFEQ2)
Fig.17 Gearbox (2)

EHRRER

All models of truck

1-40




17/Fig.17 ZXiRFE(2)/Gearbox (2)

== S — B EsERER
torm Fffgf N?). =L Description %ty H#A Date Rer%%a{rsz; Seﬁal No.

1 | YQX101-2000 BAEF AR Shaft assembly,F 1

2 | YQX101-1000 BABFHE Shaft assembly,R 1

3 | G0894P1-000045-00 AR ISR 45 Block ring 45 1

4 | GT00276-0006309-00 RIAEkEh% 6309 Bearing 6309 1

5 |YQX100L4-0014 EiRiAE Gear 1

6 | G0894P1-000050-00 S A FERE 50 Block ring 50 1

7 | YQX100-0023 i 5 Shaft 1

8 |G0894P1-000060-00 HhA s TSR 60 Block ring 60 1

9 |YQX100-0020 SRS Gear 1

10 | GT00276-0006211-00 RINEKE& 6211E Bearing 6211E 1

11 | G0894P1-000055-00 Sh A s ML 55 Block ring 55 1

12 | YQX100-0300 i3] Qil seal 1

13 | YQX100-0021 B¥ Washer 1

14 | YQX100-0022 i 5 EE Cover 1

15 | G000093-000010-00 SERE 10 Spring washer 10 5

16 | G005785-010035-00 124¢ M10x1.25%35 Bolt M10x1.25x35 5

17 | YQX100-0700 BiEE= Flange 1

1-41



18 #BRYNELEH EHER
Fig.18 Operating valve assy All models of truck

1-42



18/Fig.18 #EY\iRLA /Operating valve assy

s 1 . e FRERER
torm Fffgf N?). =L Description %ty H#A Date Rer;%a/rkzoLr Seﬁal No.
1 |YDS30.055 HE Oil plug 2
2 |1425x1Q/301B 202-2007 | ZE{E Seal ring 2
3 | YQX100.091 W Spring 1
4 |YQX100.090 s Valve core 1
5 |YDS30.102 R Plug 9
6 | YQX100.092 TREE Throttle plug 1
7 |JK208 I ESIPIES Back-up lamp siwth 2
8 |10x18x1Q/301B 202-2007 | ZE{E Seal ring 1
9 | YQX100.081 1ETIRET Stop screw 1
10 | YQX100.003 A Valve body 1
11 | YQX100.088 W Spring 1
12 [10.3188 G200bGB/T 308-2002 §NEk Steel ball 1
13 | GB/T 894.1-2000-12 AR IEE Circlip 2
14 | YQX100.083 EE Piston 1
15 | YQX100.085 Hip Block 1
16 | YQX100.087 wWE Spring 1
17 | YQX100.084 EE Piston 1
18 | YQX100.082 BN ARAT Budge stem 1
19 | YQX100.086 MEhiRE Budge sleeve 1
20 | GB/T 893.1-2000-30 7L i 44 Circlip 1
21 |PS14x30x10 HG4-692-67 | %t Seal oil 2
22 |YQX100.094 BRYNRAT Operating stem 1
23 |GB/T 119.1-2000-5h8x6 | El#E$H Parallel pin 1
24 |YQX100.093 g Washer 1
25 | YQX100.089 = Cover 1
26 | GB/T 7244-1987-8 S B Spring washer 1
27 | GB/T 5783-2000-M8x25 | #g#% Bolt 7
28 | YQX100.096 RS Conversion valve core 1
29 |YBS5.311 S Spring 1
30 |YBS5.312 SPE Spring 1
31 | YQX100.095 MR Buffer valve core 1
32 | YQX100.097 BR{LAT Limited rod 1
33 | YBS5.306 wWE Spring 1
34 |YBS5.308 SPE Spring 1
35 | YBS5.307 SEHE Spring 1

1-43



EHRRER

All models of truck

&,
@
o
® E
N
>
Hay
o 2
-5
Rl i

1-44



19/Fig.19 #%4\i¥H 4/Operating valve assy

F35 o - = FERER
torm ﬂf Ni. =L Description %ty H#A Date Refa/rkzcj)? Seféir No.

1 | YQX100-3004 Rix Case,pump 1

2 | YQX100-3005 IMEE External gear 1

3 | YQX100-3003 A5 Internal gear 1

4 | YQX100-3002 O &L E O-ring 1

5 |YQX100-3001 RE Pump cover 1

6 |G000119-010022-01 E+E$s B10x22 Pin B10x22 2

7 | YQX100-4021 P Plug 1

8 |G000093-000010-00 SHERE 10 Spring washer 10 2

9 | G005786-010045-00 1242 M10x1.25x45 Bolt M10x1.25x45 2

10 | YQX100-0004 T Seal washer 1

1-45



E20 =& (AE. FR) EHER
Fig.20 Clutch(Forward. Reverse) All models of truck

1-46



20/Fig.20

BEA (Fi#. JIR) /Clutch(Forward, Reverse)

s 1 . e FRERER
torm Fffgf N?). =L Description %ty H#A Date Rer;%a/rkzoLr Seﬁal No.
1 |YQX101-1100 R B Axle assy 1
- |YQX101-2100 F 32K Axle assy 1
2 | YQX100-1007 EBHIFA Ring,Seal A 2
3 | YQX100-1008 EHTB Ring,Seal B 2
4 |YQX101-1301 EE Piston 2
5 | GB308-84 $WEK 3.1750G200b Steel ball 3.1750G200b 2
6 |YQX30-1010 BE Plug 2
7 | YQX100A-1009 HRAR Conical plate 2
8 |YQX100-1010 HIR Backing plate 2
9 |YQX100-1006 nBEA Separation pad 13
10 | YQX100-1200 EER Filter pad 15
11 | YQX100-1005 iR Baffle plate 2
12 | YQX100-1004 EEElE Spring washer 2
13 | YQX100-1011 S Spring 2
14 | YQX100-1012 SE R Spring seat 2
15 | G0894P1-000050-00 AR MISRE 50 Block ring 50 5
16 | YQX100-1013 IR A Ring,stopper A 2
17 | GT05846-0505820-00 RETHA K505820 Bearing 4
18 | YQX100-1002 RE Spacer sleeve 1
19 |YQX100L4-1003 R2 5% Gear,R2 1
- | YQX100L4-2001 B 4555 Gear,F2 1
20 | YQX100-1001 IR B Ring,stopper B 2
21 | GT00276-0006210-00 IRk 6210 Bearing 6210 1
22 | YQX100-1014 BRE Spacer sleeve 1
23 |YQX100-1015 BEE e Gear | 1
24 |YQX100-1016 FIR G Gear 1
25 | GT00276-0006309-00 RIAEKHE 6309 Bearing 6309 1
26 |G0894P1-000045-00 A SR ML 45 Block ring 45 1
27 |YQX100-1017 EEIF C Sealring C 3
28 | YQX100-0024 R Plug 2

1-47



1-48



BBy HERZEF

Part II

A#CPCD50/60/70-XAG42 B#CPCD85/100-XAG17

SISTEMA DE DIRECAO

Fs B ERER TiEg
ltem Description Serial No. Page
1 EARES EHRRER 2-0
Fig. 1 Steering device All models of truck
2 EEERE ST 03
Fig. 2 Steering pipe device All models of truck
3 | mEER SHEE 0t
Fig.3 Steering wheel assembly All models of truck
4 EE[a) i EHRRER 2-8
Fig.4 Steering axle All models of truck
5 % [a) i 2EER 2-10
Fig.5 Steering cylinder All models of truck




2-B






& 1
Fig. 1

HEKE

Steering device

ERRER

All models of truck

2-0




1/Fig.1 &% @)% &/Steering device

FS B - HE EskE A &R
torm ;gf Ni. =L Description %ty H#A Date Refa/rkzcj)? Se%&r No.

1 | X740-211000-000 HEERR Steering wheel assy 1

2 |2QD-210001 B EEEE Nut 1

3 | G000093-000016-00 & 16 Washer 16 1

4 | XA710-213000-000 BRERE Steering pipe device 1

5 | XF250-213000-000 SR TF R Lock handle 1

6 | XF250-210005-000 & Snap ring 1

7 | XF250-210003-000 S0 X5 Lock shaft 1

8 |XF250-210001-000 SHEHE | Lock sleeve | 1

9 |XF250-210002-000 SR EHE 11 Lock sleeve 11 1

10 | G005783-010020-00 1242 M10x20 Bolt M10x20 4

11 | G000093-000010-00 #E 10 Washer 10 4

12 | G006184-000012-00 12 M12 Nut M12 2

13 | GO097P1-000012-00 HE 12 Washer 12 2

14 | XF250-210006-000 1242 Bolt 2

15 | XF250-210004-000 wHE Spacer 2

16 | GR1001-211000-000 SRIER R Hydraulic steering gear 1

21




E2 #HEEXE
Fig. 2 Steering pipe device

E ikt

All models of truck

2-2




2/Fig.2 ¥ [EE % & /Steering pipe device

FS B - = EskE A &R
torm ﬂf Ni. =L Description %ty H#A Date Refa/rkzcj)? Seféir No.

1 |50W-42300A S®E Conductive cover 1

2 |N163-212006-000 HIEE Sleeve 1

3 | XA710-213001-000 a4 Steering shaft 1

4 | G0894P1-000020-00 148 20 Snap ring 20 1

5 |XA710-213100-000 EEERK Steering pipe assy 1

6 |50W-423005A PE Sleeve 1

7 | GT00276-0061904-00 7% 61904 Bearing 61904 1

8 |G000071-003008-00 25T M3x8 Screw M3x8 2

9 |G000073-005008-00 24T M5x8 Screw M5x8 2

10 | G250-213002-W00 WIBXEE Sleeve 1

11 | DJ3011A-4-11-G0O BHRERFESEL Plug 1

12 | DJ211-4B-G00 EEREL Cannon plug 1

2-3




B3 AEEBK

Fig. 3 Steering wheel assembly

E ikt

All models of truck

2-4




3/Fig.3  AIEE 2/ Steering wheel assembly
F5 Ly SET] - e & HENEAFER
Item Part No. =L Description Qty HA Date Remarks or Serial No.
1 | XF250-211001-W00 HE#EE Steering wheel pad 1
2 | X740-211100-W00 FE#E A Steering wheel body 1




E4 @
Fig. 4 Steering axle

E il =it

All models of truck

2-6




4/Fig.4  %%[E)#/Steering axle
s 1 . e FERER
ITeﬁ F’;?f N?). AR Description %ty H#A Date Rer%%a/rk};Sefal No.
A1 | X700-220000-000 HE Steering axle 1 5t-7t
XRS751-220000-000 ¥ Eh Steering axle 1 8t
X1000-220000-000 FemE Steering axle 1 8.5t-10t
50CDA-410010 HRRIRTE Nut tyre 16
50CDA-410009 W RRIEE Bolt tyre 16
GT02982-008251514-00 |4B5 8.25-15-14PR Steering tyre 2 5t-8t
GT02982-000092014-00 |%hs 9.00-20-14PR Steering tyre 2 8.5t-10t
G000093-000020-00 #HE 20 Washer 20 16
G006171-000020-03 128 M20x2 Nut M20x2 1

G005786-010020-00

1244 M10%1.25%20

Bolt M10%1.25%20

5t-71,8.5t-10t

A2
A3
1
2
3
3
4
5 6
6 2
7 | G000093-000010-00 #E 10 Washer 10 2 5t-7t,8.5t-10t
8 | X700-220006-000 e End cover 2
9 | X700-220002-000 e EZE AR Gasket 1
9 | X1000-224000-000 AR s Gasket 1
10 |50CDA-410012 W25 Nut 4
11 |50CDA-410014 1HREE Snap washer 2
12 | GT00297-0032212-00 & 32212 Bearing 32212 2
13 | X700-220005-000 B Hub 2 5t-8t
13 | X1000-223000-000 B Hub 2 8.5t-10t
14 | GT00297-0032215-00 4k 32215 Bearing 32215 2
15 |HG40692-100014012-01 |;fhE SD100x140x12 Qil seal 2
16 | X700-220001-001 LiET Left steering knuckle 1 5t-7t
16 | XRS751-220001-000 LiET Left steering knuckle 1 8t
16 | X1000-225000-000 EFET Left steering knuckle 1 8.5t-10t
17 |50W-410009 [E E425] Screw 2
18 | G006171-000014-02 128 M14x1.5 Nut M14x1.5 2
19 | X700-220003-G00 LS Bearing 2
20 |80DH-410004 BEER R Adjust shim 24
21 |50CDA-416100-000 B Rear wheel rim 2 5t-8t
21 |80DH-415001 BERH Rear wheel rim 2 8.5t-10t
22 | G005783-006012-00 1242 M6x12 Bolt M6x12 12
23 | G000093-000006-00 HE 6 Washer 6 12
24 | Q701B45-NPT1/8-G00 JHAE Grease cup 6 5t-7t
24 | G001153-010001-00 SR Grease cup 4 8t
24 |Q701B90-NPT1/16-G00  |;H#F Grease cup 6 8.5t-10t

2-7




4/Fig.4  %%[E)#/Steering axle
s T . e FERER
ITeﬁ F’;?f N?). AR Description %ty H#A Date Rer%%a/rk};Sefal No.
25 |80DH-410001B =R Cover plate 4 5t-7t,8.5t-10t
25 |80DH-410001B IR Cover plate 2 8t
26 | X700-220004-000 e Pin 2 5t-7t
26 | XRS751-220005-000 e Pin 2 8t
26 |80DH-410002A EXE] Pin 2 8.5t-10t
27 |JT07918-0455538-00 M7k K455538 Bearing K455538 8 5t-7,8.5t-10t
28 | G005786-022060-01 1242 M22x1.5%60 Bolt M22x1.5x60 4
29 | G000093-000022-00 #E 22 Washer 22 4
30 |X700-222000-000 B EiE Steering axle 1 5t-7t
30 |XRS751-222000-000 FeEx Steering axle 1 8t
30 |80DH-412000A FeEx Steering axle 1 8.5t-10t
31 |50W-410010 wHE Bushing 2
32 |50W-410011 BERH Adjust shim 2
33 | X700-220007-001 L ET Right steering knuckle 1 5t-7t
33 | XRS751-220006-000 HiEET Right steering knuckle 1 8t
33 | X1000-226000-000 H¥ET Right steering knuckle 1 8.5t-10t
34 | 80DH-410005 SHH Pin shaft 2
35 | GR501-221000-000 hNIFEE Pull-road assembly 2
36 | G0894P1-000020-00 15 20 Snap ring 20 2
37 | G000091-005040-00 $8 5%40 Pin 5x40 2
38 | X700-221000-000 FeE1hiEL Steering cylinder 2 5t-8t
38 | X1000-221000-000 ¥ EHiE Steering cylinder 2 8.5t-10t
39 | X700-220008-000 PRAT 4IRS Bolt 2
40 | G006170-000016-00 125 M16 Nut M16 2
41 | 80DH-410006A E] Gasket 4
42 | 80DH-410007 NE Sleeve 4 5t-8t
42 | XRS751-220004-000 HIHBRE Sleeve 4 8.5t-10t
43 | Q701B90-NPT1/16-G00 SHAR Qil cup 2
44 | XRS751-220003-000 BE Washer 2
45 | XRS751-220007-000 T&=R Lower cover plate 2
46 | XRS751-220002-000 e EhEINE Steering cylinder cover 2 8t
47 |Q676-120-G00 IRFF RSN KR E I $E 120 |Hoop 120 2 8t
48 | Q672-68-G00 WMLz XI5 68 Hoop 68 2 8t
49 | AS750-220001-000 BER Damping block 2 8t

2-8




29



X
(8]
>
E
o=
5]
# o
(]
nnd
H o
1S
<
| -
)
©
=
B
T_
H o
#H £
F o
4 8
®om
e}
© o
] i

T \
e
\~ W, \

N VI \

. W\
\arzgg,
m/.»XWWMW%%%N
X
&
\&
\_
—C
A\\1
-

2-10



5/Fig.5  #%[a);HEL/Steering cylinder

Fe IR - He FEEE R ER
torm Fffgf N?). =L Description %ty H#A Date Rer%%a{rsz; Seﬁal No.

1 |CL0127C0 LBH fF42E d75 LBH dust ring d75 2

2 |FU0901KO0 IS| BT 78x85%6 IS| seal ring 78x85x6 2

3 |CKS-0750 Hr4FEt d75 Seal ring d75 2

4 | X700-221000-002 SEE Guide bush 2

5 |SF-1 7565 BHE 7565 Bush 7565 2

6 |GB1235-76-110%3.1 O #IFE 110x3.1 O-ring 110x3.1 2

7 |GB1235-76-105%3.1 O A& 105%3.1 O-ring 105x3.1 2

8 |X700-221000-10-00 L Body cylinder 1

9 |FU1120L0 OS| Z4§F 105%90x%9 0Sl seal ring 105x90x9 2

10 |GB1235-76-80%3.1 O BU[E 80x3.1 O-ring 80%3.1 2

11 | X700-221000-003 SEE Piston 1

12 | GB308-84-6.0000G100  |4®Ek 6.0000G100 Steel ball 6.0000G100 39

13 | X700-221000-004 XHEIF 105%x100%19.8 Support ring 105x100x19.8 | 1

14 | X700-221000-001 SEET Piston rod 1 5t-8t

14 |80DH-411001 SREM Piston rod 1 8.5t-10t

15 |50W-411000-04B wHE Bush 2

16 | Q/11AJ03066-G00 EE M16x1.5 Plug M16x1.5 2

A1 | X700-221000-000-KIT HEEHEEIEE Steering cylinder kit 1 INC:1, 2, 3, 6, 7, 9, 10

2-11






B=Wa BHRZEEFR

Part 111

A#CPCD50/60/70-XAG42 B#CPCD85/100-XAG17

SISTEMA DE ENERGIA

Fs BFR BERER AT
ltem Description Serial No. Page
g‘.|1 ;jg)jvaf; és;g:/stem A >0
STy
9?2 f r_ibri?zystem A# 2
=
9?3 giﬁa’fﬁsystem A# >4
SA
g;.1 4 go?lfggiystem A -
g? 5 I}fﬁﬁ i/gsﬁem i 8
s~ g
96-3 6 ;&nﬂ féjr;zfu nt A# 310
g?? Zlgji)j\/\j/f gsﬁflstem B 12
STy
92.38 f r_ibri?zystem B# 14
=
9?9 jIgi!i?e(?sg?s,ystem B# 16
SAE|
g? 1O 0 goLi]Ii,‘fggﬁsystem B# 18




Fs B ERER TiEg
Item Description Serial No. Page
11 ez Ry
Fig.11 Fuel system B# 3-20
12 Rt R
Fig.12 Engine mount B# 3-22

3-B







& 1
Fig.1

MRS

Power system

A#CPCD50/60/70-XAG42

3-0




1/Fig.1  EhF1HE%/Power system

FS RIA - 2 SFapiE 1
o part No. & Descripton | G FUA Date Remarke or Ser No.

1 | XA700-310000-000 HS RS Air inlet system 1

2 | XA700-320000-000 HSE2% Exhaust system 1

3 | XA700-330000-000 REAES Cooling system 1

4 | XA700-340000-000 HBRS Engine fuel system 1

5 | XR700-350000-000 Kl &% Engine mount 1

6 | GA700-301000-G0O EoLiN Diesel engine 1

3-1




A#CPCD50/60/70-XAG42

2 HRERG

Fig.2 Air intake system

3-2



2/Fig.2  HSFRL/Air intake system
b - HE FEERER
P?f N?). =L Description %ty H#A Date Rer%%a{rsz; Seﬁal No.
GR501-311000-001 ERiEESR Air cleaner 1
828889 FIED Main filter 1
829333 RERED Safety filter 1
2 | XA700-310001-000 EEHHSRE Engine air intake pipe 1
3 | XA700-310002-000 SEBHIE Air cleaner intake pipe 1
4 |GR501-310001-000 REWR Mounting plate 1
5 |G005787-008025-00 1242 M8x25 Bolt M8x25 6
6 |G005787-008016-00 1242 M8x16 Bolt M8x16 2
7 |Q676-140-G00 IRAFE RN E IR 140  |Worm driven hose hoop 140 | 1
8 |Q676-89-G00 IR NI E IS 89 Worm driven hose hoop 89 1
9 |Q676-102-G00 A E AR E A SE 102 |Worm driven hose hoop 102 | 1
10 | XA700-310100-000 SRR REY S Air filter mounting bracket 1
11 | Q676-108-G00 IR E AR E IR SE 108 |Worm driven hose hoop 108 | 1




B3 HS&RS
Fig. 3 Exhaust system

A#CPCD50/60/70-XAG42

3-4




3/Fig.3 HES ZE%/Exhaust system

e HE . e FRERAER
torm Fffgf N?). =L Description %ty H#A Date Rer%%a{rsz; Seﬁal No.
1| XR700-323000-000 ERARE High exhaust pipe 1
2 | G000070-010030-00 12T M10x30 Screw M10x30 3
3 | XR700-325000-000 REZRE Installing mount 1
4 | GR503-324000-000 b2k Clamp 3
5 | XR700-324000-000 H5EE Exhaust tailpipe 1
6 |G005783-008030-00 1242 M8x30 Bolt M8x30 4
7 | G000093-000008-00 HE 8 Washer 8 2
8 |GA700-320001-G00 HSE®EA Gasket 1
9 | XA700-321000-000 HSE Exhaust pipe 1
10 | XR700-321000-000 THAE R AR Muffler assembly 1
11 |50W-320001 B Washer 2
12 |50W-320002 HRELE Rubber pad 4
13 |50W-320003 Ea Shim 4
14 | G000096-000008-00 HE 8 Washer 8 4
15 | G000889-000008-00 125 M8 Nut M8 2
16 | G005782-008070-00 1242 M8x70 Bolt M8x70 2
17 |R453-320001-000 BiRE Damping pad 4
18 | R453-320002-000 £E Bushing 2
19 | G005787-010030-00 1242 M10x30 Bolt M10x30 2
20 |[G000096-000010-00 #E 10 Washer 10 5

3-5




B4 AER%
Fig.4 Cooling system

A#CPCD50/60/70-XAG42

3-6




4/Fig.4 % ENFE%:/Cooling system

= BT . We FRERER
ltem P?f N?). =L Description %ty H#A Date Refa/rkgzor sjm No.
1 | XA700-330002-000 AR HKE Radiator outlet pipe 1
2 | Q672-56-G00 WM 22 IR §iE 56 Double wire ring clamp 56 2
3 | G005787-010025-00 1242 M10x25 Bolt M10x25 4
4 | GA700-333000-000 500 BXE3 Fan 1
5 | XA700-330001-000 HASRHKE Radiator intake pipe 1
6 | XA700-332000-000 XU SRR Guard assy 1
7 |Q672-50-G00 W22 IR §E 50 Double wire ring clamp 50 2
8 |GA700-331000-000 SRR R Aluminum radiator assy 1
9 |G000093-000010-00 #HE 10 Washer 10 8
10 | G0097P1-000010-00 #HE 10 Washer 10 10
11 | G006170-000010-00 125 M10 Nut M10 8
12 | G005783-010065-00 1242 M10%65 Bolt M10x65 6
13 | GR501-330200-000 ZE Buffer pad 8
14 | XA700-330003-000 AL R Radiator left support 1
15 | G005787-010030-00 1242 M10x30 Bolt M10x30 12
16 | XA700-330100-000 5 Bracket 2
17 | XA700-330004-000 RS A I Radiator right support 1
18 | G005783-010025-00 1242 M10x25 Bolt M10x25 2
19 | G005783-008025-00 1242 M8x25 Bolt M8x25 4
20 | G000093-000008-00 & 8 Washer 8 4
21 | G000096-000008-00 #E 8 Washer 8 4
22 | XA700-330300-000 SRAZE Right support for cover plate | 1
23 | XA700-330200-000 EREZSE Left support for cover plate 1

3-7




&l 5

Fig.5 Fuel system

RS 47
PAH RS A#CPCD50/60/70-XAG42

19
/ﬁzo Be R AL
18 _~ To engine fuel inlet
T EREHLEm

To engine fuel return port

3-8




5/Fig.5 #AHFES:/Fuel system
Fs IR o HeE HIENERER
Item Part No. =L Description Qty H#A Date Remarks or Serial No.

GA700-341000-G00

HkoBESRE

Oil-water separator

—_

XA700-340001-W00

HHRE (HEe10)

Rubber hose (910)

N163-340002-000 [z Magnet
A300-340002-000 HE Washer
N163-340008-000 [T Screw plug
J000982-000006-00 HE 6 Washer 6
G005787-006012-00 1242 M6x12 Bolt M6x12
N163-341000-G00 PRI Cover of fuel case
GR501-341000-000 PAFE Cover of fuel case
N163-700007-000 £ Pad

XA700-340003-W00

mHRE (MEe8)

Rubber hose (98)

XA700-340002-W00

HHRE (MEe10)

Rubber hose (910)

NINDININININ[m A
a|R RN [S|o|xm|N|o|a|b|w|Nn|=a|o|@ RN (oG A wIN|=

Q675-18-G00 IR RN E IR i 18 Clamp 18
G005787-008035-00 1242 M8x35 Bolt M8x35
G005783-010020-00 1242 M10x20 Bolt M10x20
G000093-000010-00 #E 10 Washer 10
GR501-340100-000 WELE K Pipe clamp
G000093-000006-00 HE 6 Washer 6
G005783-006045-00 1242 M6x45 Bolt M6x45
G0097P1-000006-00 #HE6 Washer 6
XA700-340300-000 x5 Bracket
GA700-340002-000 L Connector
J000982-000014-00 HE 14 Washer 14
GA700-340003-000 ST QOil suction joint
50CDA-340002 ibIBE Hollow bolt

Alalw|alalalalalalaININ|o|m|alalmlalo|o|= -

3-9




A#CPCD50/60/70-XAG42

6 &REitlgrik

Fig.6 Engine mount

3-10



6/Fig.6 %=t R%&/Engine mount

e HE . e ERERER
torm Fffgf N?). =L Description %ty H#A Date Rer%%a{rsz; Seﬁal No.

1 |G005786-012030-00 1242 M12x1.25x30 Bolt M12x1.25%30 2

2 | G000093-000012-00 HE 12 Washer 12 2

3 |50DH-300001 Ea Shim 2

4 | XR700-350300-000 AT RE Engine left mount 1 A#t

4 | XR1000-351000-000 R ESEE Engine left mount 1 C#

5 | XR700-350400-000 At A TR Engine right mount 1 A#t

5 | XR1000-352000-000 At E R Engine right mount 1 C#

6 |G005787-014030-00 1242 M14x30 Bolt M14 x30 8

7 | GR501-355000-000 i Rubber shim 2

8 | GT889P2-000010-00 128 M10x1.25 Bolt M10x1.25 4

9 |GA711-350100-000 EEZE Engine left bracket 1

9 | GA1000-351000-000 At EZ SR Engine left bracket 1

10 | G005787-012030-00 1242 M12x30 Bolt M12x30 6 A#

10 | G005787-012030-00 1242 M12x30 Bolt M12x30 8 C#

11 | GA711-350200-000 At A% Engine right bracket 1 A#

11 | GA1000-352000-000 A AZEE Engine right bracket 1 C#

3-1




B#CPCD85/100-XAG17

MRS

Fig.7 Power system

&7

3-12



7/Fig.7 1% % /Power system

F3 FIE - = HENERFER
ITe? F’;szllilet4 Nzcb). =L Description %ty H#A Date Remarks or Serial No.

1 | XA8500-310000-000 HSRK Air inlet system 1 8.5t

1 | XA1000-310000-000 HSESR Air inlet system 1 10t

2 | XA8500-320000-000 HS &% Exhaust system 1 8.5t

1 | XA1000-320000-000 HS &S Exhaust system 1 10t

3 | XA1000-330000-000 RERK Cooling system 1

4 | XA1000-330000-000 PRERS Engine fuel system 1

5 | XA1000-350000-000 EERIHRE Engine mount 1

6 |RS705-301000-G00 E e Diesel engine 1

3-13




E8 HSHEL
Fig.8 Air intake system

B#CPCD85/100-XAG17

3-14




8/Fig.8 S ZR%/Air intake system
FS A - HE EERFER
torm ;gf Ni. =L Description %ty H#A Date Refa/rkzcj)? Se%&r No.
1 | AS751-311000-000 EEEESE Air cleaner 1
1.1 |PU1836B1-0200 FiES Main filter 1
1.2 |PU1836B1-0300 REED Safety filter 1
1.3 | A0289897 BEMESE Blocking sensor 1
2 | XA8500-310001-000 EohliESRE Engine intake pipe 1 8.5t
2 | XA1000-310001-000 Eohi#ESE Engine intake pipe 1 10t
3 | G005787-008020-00 1242 M8x20 Bolt M8x20 2
4 | Q676-140-G00 IR RN EIR§iE 140 | Clamp 140 1
5 |XR1010-310001-000 TESHSE Air filter intake pipe 1
6 |Q676-120-G00 AT E RNV E RSz 120 |Clamp 120 1
7 | Q676-95-G00 BRATE RN ERE 95 |Clamp 95 1
8 |Q676-127-G00 IR RN EIR§E 127 | Clamp 127 1

3-15




B9 HSAR%L
Fig. 9 Exhaust system

B#CPCD85/100-XAG17

3-16




9/Fig.9 HES ZE%/Exhaust system

== o — = SEREAER
torm Fffgf N?). =L Description %ty H#A Date Rer;%a/rkzoLr Sefan No.
1 | XR700-325000-000 REZRE Installing mount 1
2 | XR700-323000-000 SR E High exhaust pipe 1
3 | GR503-324000-000 % Clamp 3
4 | XR8500-324000-000 H5EE Exhaust tailpipe 1 8.5t
4 | XR1000-324000-000 H5EE Exhaust tailpipe 1 10t
5 | XA8500-322000-000 H5E Exhaust pipe 1 8.5t
5 | XA1000-322000-000 H5E Exhaust pipe 1 10t
6 |XR1000-321000-000 THESR B Muffler assembly 1
7 | G000096-000010-00 #E 10 Washer 10 5
8 | G000070-010030-00 1242 M10x30 Bolt M10 x 30 3
9 [50W-320001 HE Washer 2
10 |50W-320002 BERE Rubber pad 4
11 |50W-320003 BE Shim 2
12 | G005782-008060-00 1242 M8x60 Bolt M8x60 2
13 | G000096-000008-00 #E S Washer 8 2
14 | G000889-000008-00 125 M8 Nut M8 2
15 | R453-320001-000 BiRE Damping pad 4
16 | G005787-010030-00 242 M10x30 Bolt M10x30 2
17 | R453-320002-000 £E Bushing 2
18 | 100DHB-320001 BE Shim 1
19 | G005783-012050-00 1242 M12x50 Bolt M12x50 3
20 |G006170-000012-00 125 M12 Nut M12 3
21 [ G000093-000012-00 HE 12 Washer 12 3

3-17




B#CPCD85/100-XAG17

RENFZS:
Fig.10 Cooling system

% 10

3-18



10/Fig.10

4N &% /Cooling system

55 Y . e FPERER
ltem P?f N?). =L Description %ty H#A Date Refa/rkgzor sjm No.
1 | XF250-330200-000 BBk FE Expansion water tank 1
2 | G005787-008016-00 1242 M8x16 Bolt M8x16 4
3 | XR1003-330006-000 B BkkTEZ SR Expansion water tank bracket 1
4 | XF250-700001-G00 L Tie-wrap 1
5 |Q672-60-G00 WM 22 IR 60 Double steel wire hoop 60 2
6 |Q672-55-G00 WMLz X I4E 55 Double steel wire hoop 50 2
7 | G005787-008020-00 1242 M8x20 Bolt M8x20 6
8 |G005787-010030-00 1242 M10x30 Bolt M10x30 4
9 | XA1000-330008-000 HASEE IR Right bracket of radiator 1
10 |XA1000-330100-000 SRAZE Cover right plate 1
11 | XR1000-330008-000 K EHEXES Wind sponge, up 1
12 | XA1000-331000-000 HUARS R XS A Radiator and cooler assy 1
13 | BK8-G00 HiEPs-12 Clamp 12 2
14 | XA1000-330005-W00 HKRE (HEe8) Hose 1
15 |XA1000-330001-000 IKFEIFKRE Water inlet hose 1
16 | XA1000-330002-000 KFEHIKRE Water outlet hose 1
17 | XA1000-330200-000 EERZEE Cover left plate 1
18 | XA1000-330007-000 AR A TR Left bracket of radiator 1
19 | XR703-330004-000 KFEMIEXEL Wind sponge 1
20 | XA1000-330300-000 AR TEIR Lower sealing plate of radiator 1
21 | GT61851-000010-00 128 M10 Nut M10 6
22 | G005787-010060-00 1242 M10x60 Bolt M10x60 6
23 L Buffer pad 12
24 #HE 10 Washer 10 6
25 #HE 10 Washer 10 6

3-19




B 11 RmR%
Fig.11 Fuel system

B#CPCD85/100-XAG17

A
et
Pt
.z |
7 ~zz
A
BERA LN O _zZ7 -
Connected to engine oil inlet -z /E\:B Vs
z s/)
/

J N N
BRSO

Connected to engine

oil return port

3-20



11/Fig.11

BAH 24 /Fuel system

Fs $45 o B SEEE 7
torm Fffgf N?). =L Description %t? H#4 Date Rer%%érikzcj; ?eféir No.
G005787-008016-00 1244 M8x16 Bolt M8x16 2
XR1000-340001-000 MK S SRR Oil water separator seat
G005787-008035-00 1242 M8x35 Bolt M8x35

G000889-000008-00

125 M8

Nut M8

GA700-341000-G00

HKkoBERE

Oil-water separator

XA1000-340003-W00

mWHRE (MEe8)

Rubber hose (98)

1
2 1
3 2
4 2
5 1
6 1
7 | Q675-20-G00 IR RN E IR i 20 Clamp 20 6
8 |XA1000-340001-W00 HERE (WREe10) Rubber hose (¢10) 1
9 [N163-340008-000 [EES Screw plug 1
10 |A300-340002-000 HE Washer 1
11 | N163-340002-000 Tk Magnet 1
12 | G005787-006012-00 124 M6x12 Bolt M6x12 6
13 |J000982-000006-00 HE 6 Washer 6 6
14 | GR1001-341000-000 PRIMFAEE Cover of fuel case 1
15 | N163-700007-000 £ Pad 1
16 | N163-341000-000 PRI R Cover of fuel case 1
17 | XA1000-340002-W00 WmRE (HEe10) Rubber hose (¢10) 1
18 | GA1001-340002-000 &k Connector 1
19 |J000982-000014-00 HE 14 Washer 14 2
20 | GA700-340003-000 RSk QOil suction joint 1
21 |50CDA-340002 =B Hollow bolt 1
22 | GA702-700006-000 b2k Clamp 2
23 | G005783-010020-00 1248 M10x20 Bolt M10x20 2
24 |G0097P1-000010-00 #E 10 Washer 10 2
25 |G000093-000010-00 #HE 10 Washer 10 2

3-21



B#CPCD85/100-XAG17

12 RoHBRE

Fig.12 Engine mount

3-22



11/Fig.11

% Thill 2% /Engine mount

Fs 45 - e ESERER
fterm ;gf Ni. =L Description %ty H#A Date Refa/rkzcj)? Se%&r No.

1 |G005783-012030-00 1242 M12x30 Bolt M12x30 8

2 | G000093-000012-00 HE 12 Washer 12 10

3 | XA1000-353000-000 AR EE Engine left mount 1

4 | GR501-355000-000 L Rubber shim 2

5 |[G000093-000010-00 #E 10 Washer 10 4

6 |G006171-000010-01 128 M10x1.25 Nut M10%1.25 4

7 | GR1005-351000-001 R\ EZ LR Engine bracket, left 1

8 |GR1005-352000-001 Al A% S Engine bracket,right 1

9 |G005786-012030-00 1242 M12x1.25%30 Bolt M12x1.25x30 2

10 |50DH-300001 BE Gasket 2

11 | XA1000-354000-000 ARG EE Engine right mount 1

12 | G005787-014030-00 1242 M14x30 Bolt M14x30 8

3-23



3-24



FEBT FHRGER
Part IV SISTEMA CHASSI

A#CPCD50/60/70-XAG42 B#CPCD85/100-XAG17

Fs B ERER TiEg
ltem Description Serial No. Page
1 FHELR SR 40
Fig. 1 Counter balance assy All models of truck
2 FRiR EHMER
Fig. 2 Nameplate All models of truck 4-2
3 FEE#E 2L AR EHER
Fig. 3 Seat assy All models of truck 4-8
4 EH ARG EHER
Fig. 4 Truck body system All models of truck 4-10
Fig. 5 Instrument frame assy All models of truck
6 LB R AR AR EHER 4-14
Fig. 6 Hood and floor board assy All models of truck
7 TSR EHER
Fig. 7 Overhead guard All models of truck 4-18
8 PIFNR K EHER
Fig. 8 Lock assy All models of truck 4-20




4-B






1
Fig.1

FEELDR

Counter balance assy

EHRRER

All models of truck

4-0




1/Fig.1 & E 2 Ak/Counter balance assy
s 1 . e FERER
torm Fffgf N?). =L Description %ty H#A Date Rerﬁﬁa{rk}cj; Seﬁal No.
1 | XR700-010004-000 EEHE Left sealing strip 1
2 | XR700-010003-000 LEHE Right sealing strip 1
3 |XR500-010001-000 S Counter balance 1 5t
3 | XR600-010001-000 FEE Counter balance 1 6t
3 |XR700-010001-000 FEE Counter balance 1 7t
3 | XRS751-010001-000 FEE Counter balance 8t
3 | XR8500-010001-000 FEE Counter balance 1 8.5t
3 | XR1000-010001-000 FEE Counter balance 1 10t
4 | X700-010002-000 ETF Plug 2
5 |G005782-030100-00 1242 M30%x100 Bolt M30x100 2 5t-7t
5 |G005782-036110-00 1242 M36x110 Bolt M36%110 2 8t-10t
6 |G007244-000030-00 #E 30 Washer 30 2 5t-7t
6 |G007244-000036-00 HE 36 Washer 36 2 8t-10t
7 |50CDA-000004 HE Washer 2 5t-7t
7 |80DH-000001 HE Washer 2 8t-10t
8 |A300-010002-000 BERH Adjust shim 2
9 |N163-010008-000 BB Adjust shim 2
10 | G005782-030180-00 1242 M30%180 Towing pin M30%180 2 5t-7t
10 | G005782-030216-00 1242 M30%216 Towing pin M30%216 2 8t-10t
11 | XR700-011000-000 ==Flk Towing pin 1
12 | G007244-000030-00 #E 30 Washer 30 2
13 | 50CDA-000004 HE Washer 2

4-1




E il =it

All models of truck

B3 PEEERAK
Fig.3 Seat assy

4-8



3/Fig.3  EE#FEAk/Seat assy
Fs YR o Hye " HIENERER
Item Part No. =L Description Qty H# Date Remarks or Serial No.
1 |A2A300-030001-W00 A5 Seat 1
2 | R960-030200-W04 REWERK Seat belt assy 1
3 | G006183-000008-00 12 M8 Nut M8 4

4-9




E il =it

All models of truck

4 FHRG

Fig.4 Truck body system

4-10



4/Fig.4 FEHFHY:/Truck body system

FS R - HE EERFER
torm ;gf Ni. =L Description %ty H#A Date Refa/rkzcj)? Se%&r No.
1 | XR700-410000-002 F3e Truck frame kit 1 5t-7t
1 | XR8500-410000-002 e Truck frame kit 1 8.5t
1 | XR1000-410000-002 =) Truck frame kit 1 10t
A1 | XR700-440000-000 LS5 Battery box assembly 1 A2 INC: 2-11
2 | G000062-000006-00 128 M6 Nut M6 2
3 | G000093-000006-00 HE 6 Washer 6 2
4 | G0097P1-000006-00 HE 6 Washer 6 2
5 |NC9321-440001-000 WFF Pull rod 2
6 |G005783-008015-00 1248 M8x15 Bolt M8x15 4
7 | G000093-000008-00 #HE 8 Washer 8 4
8 |G0097P1-000008-00 #HE 8 Washer 8 4
9 | AS750-450002-000 fR#iih Thermal insulation 1
10 | XR700-441000-000 ESESE Battery box bracket 1
11 | A300-441000-000 ER Platen 2

4-11



El5 (UREZM

Fig.5 Instrument frame assy

EERER

All models of truck




5/Fig.5 {XFRZE M/ Instrument frame assy

e BE . = FRERAER
torm Fffgf N?). =L Description Qty H#A Date Rer;%a/rkzoLr Sefan No.

1 | XR700-430401-000 HXBI= Switch front cover 1

2 | XR700-430402-000 HEE=E Switch rear cover 1

3 | G907408-005016-00 2 A1 M5%16 Bolt M5%16 3

4 | G907408-004025-00 1242 LH A1 M4x25 Bolt M4x25 2

5 | XA710-421000-000 e Instrument rack 1

6 | XA710-430501-000 EPE Left cover 1

6 | XA710-430505-000 kIPE Left cover 1 RS FFX%ER Main switch of power

7 |N163-420100-000 WRETLRE Bolt assy 11

8 | XR700-430503-001 AHIPE Right cover 1

9 | XR700-430502-001 AIPE Front cover 1

10 | XR700-430504-000 wF Cup 1

11 | XR700-430008-001 GIFEXE Support 1

12 | Q676-152-G00 b2k Hoop 2 5-7t

12 | Q676-165-G00 g2k Hoop 2 8-10t

13 | XR700-422001-001 R hEIIRE Tilt cylinder jacket 2

14 |N163-610100-W00 e Fastener 12

15 | XR700-422003-000 LER Upper pressure plate 2 -2017.07.20

16 |XR700-422100-000 THER Lower pressure plate 2 -2017.07.20

16 | XR700-422003-001 ER Pressure plate 4 2017.07.20-

4-13



EERER

All models of truck

Fig.6 Hood and floor board assy

E6 MWMERKRZMA

4-14



6/Fig.6 #l=KJKHR S A/Hood and floor board assy

s 1 . e FRERER
ITeﬁ F’;?f N?). AR Description %ty H#A Date Rer%%a/rk};Sefal No.
1 | XR703-430002-000 R Pedal pad 1
2 | XR703-431000-000 HIRARE 1 Floor board 1
3 | XR700-432000-000 BRI Bear board 1
4 | XR700-433000-000 W= Hood assy 1
5 | XR700-430006-000 A EFEBIR Right pedal 1 5t-7t
5 | XR1000-430002-000 A EEBIR Right pedal 1 8t-10t
6 |G000093-000008-00 #E 8 Washer 8 14
7 | G0097P1-000008-00 #E 8 Washer 8 14
8 |G005783-008020-00 1242 M8x20 Bolt M8x20 10
9 | XR700-430005-000 E EEBIR Left pendal 1 5t-7t
9 | XR1000-430001-000 I EEBIR Left pendal 1 8t-10t
10 | XR700-436000-000 HLE Z AR Hood side panel(left) 1
11 | XR700-430018-G00 MESHE Hood air spring 1
11 | XR700-430017-G00 MESHE Hood air spring 1 BE FEH % A Damping seat
12 | G006177-000008-00 125 M8 Nut M8 3
12 | G006177-000008-00 125 M8 Nut M8 5
13 | XR700-435000-000 HEHE MR Hood side panel(right) 1
14 | XA710-434000-000 B R hinge assembly 2
15 | G005783-008035-00 124& M8x35 Bolt M8x35 4
16 |NO Part No. IR R S Cover hinge bearing 2
17 |NO Part No. SRS EYE Cover air spring bearing 1
18 |NO Part No. 1242 M10x20 Bolt M10x20 6
19 | G000095-000010-00 #HE 10 Washer 10 6
20 | G000093-000010-00 #E 10 Washer 10 6
21 | XR310-430002-000 SRS Side Bracket 1
22 | XR700-430003-000 R Cover 1
23 | RTC500-433000-000 Bk FE SRR Front cover assy 1 5t-7t
23 | XA8510-431000-000 FIRS R e Front cover assy 1 8t-8.5t
23 | XA1010-433000-000 Bk FE SRR Front cover assy 1 10t
24 | X700-430700-000 JEIKFEEREAK Back cover assembly 1
25 |N163-430004-000 FrEIZiE Bolt 6
26 |NO Part No. KSR SEE Air spring 1
26 |NO Part No. KFEE RS Air spring 1
27 | XR310-430003-000 il O & Fueling port seal 1
28 |X700-430011-000 SRR eSS Back cover sealing strips 1

4-15



EERER

All models of truck

Fig.6 Hood and floor board assy

E6 MWMERKRZMA

4-16



6/Fig.6 #l=KJKHR S A/Hood and floor board assy

e BE . e FRERAER
torm Fffgf N?). =L Description %ty H#A Date Rer%%a{rsz; Seﬁal No.

29 |X700-430009-000 FIRS ER eSS Front cover sealing strips 1

30 |X700-430010-000 Bk ERZE & Front cover sealing strips 1 5t-7t

30 |X800-430001-000 Bk ERZE & Front cover sealing strips 1 8t-8.5t

30 |X1000-430006-000 FIRS ER eSS Front cover sealing strips 1 10t

31 | XR1000-430100-000 EEES Left connecting cover 1 10t

32 | XR1000-430200-000 LEES Right connecting cover 1 10t

33 | G005783-008030-00 1242 M8x30 BoltM8x30 4 10t

34 | G000095-000008-00 #E 8 Washer 8 4 10t

35 | G000093-000008-00 #E 8 Washer 8 4 10t

36 | G005783-006020-00 1242 M6x20 BoltM6x20 2

37 | G000093-000006-00 HE6 Washer 6 2

38 | XA710-430001-000 FIRSEER SR Left bracket 1

39 | XA710-430002-000 Bk FEERA 3R Right bracket 1

4-17



EHRRER

All models of truck

E7 #PIZR
Fig.7 Overhead guard

4-18



7/Fig.7 3PI5%%/Overhead guard

F35 o i W= FERER
torm ;gf Ni. =L Description %ty H#A Date Refa/rkzcj)? Se%&r No.

1 | XR700-810000-000 EXEREK Left pillar assy 1

1 | XR700-810000-001 EXEREK Left pillar assy 1

2 | XR700-820000-000 S Overhead guard 1

2 | XR700-820000-001 S Overhead guard 1

3 | XR700-830000-000 AXERERK Right pillar assy 1

3 | XR700-830000-001 AXERERK Right pillar assy 1

3 | XR710-830000-000 AXEREK Right pillar assy 1

3 | XR700-830000-515 AXERERK Right pillar assy 1

4 | XF250-800005-G01 =k Rear mirror 1

5 |N163-420500-000 e Bolt 8

6 | X700-400008-000 HEEH Air intake grid 2

7 |G000818-005016-00 $2%T M5%16 Screw M5x16 4

8 |A300-800100-000 R Bolt assy 8

9 |N163-800004-000 BERE Rubber plug 4

4-19



8 P ERRER
Fig.8 Lock assy All models of truck

J

A

4-20



8/Fig.8 #i#N2Ak/Lock assy

=5 T — =1 EREAER
torm Fffgf N?). =L Description %ty H#A Date Rer%%a{rsz; Seﬁal No.
1 | X700-432001-000 $iFNE Lock cover 1
2 | XF250-432100-000 i3 Lock 1
2 | X710-432001-000 30 1 Lock I 1 For CE
2 | X710-432002-000 E Lock II 1 For CE
3 | X700-432100-000 SR EE Lock base 1
3 | X710-432100-000 IR EE Lock base 1 For CE
4 | G005783-008020-00 1244 M8x20 Bolt M8x20 2
4 |G005783-008025-00 1248 M8x25 Bolt M8x25 8 For CE
5 | G000093-000008-00 HE 8 Washer 8 2
5 | G000093-000008-00 HE 8 Washer 8 8 For CE
6 |G0097P1-000008-00 HE 8 Washer 8 2
6 |G0097P1-000008-00 HE 8 Washer 8 8 For CE
7 | XF250-432002-000 BB A Spacer shim 1
7 | X710-432003-000 SiFN& ZER Lock mounting plate 1 For CE Z3fi& Not illustrated
7 | G006170-000008-00 125 M8 Nut M8 4 For CE F&3&E Not illustrated

4-21



4-22



FRBT BURGER
Part V. SISTEMA CONTROLE

A#CPCD50/60/70-XAG42 B#CPCD85/100-XAG17

Fs B ERER T1R5
ltem Description Serial No. Page
1 Hzh 5 MENRY Al 5.0
Fig. 1 Brake and inching control
2 LESTE )
Fig. 2 Brake and inching control BACH 5-4
3 5 2l h 8 2 AR SR 5.8
Fig. 3 Drive brake assembly All models of truck
4 HeEH R AR e e 510
Fig. 4 Shift control assembly All models of truck
5 iz IEER 0NN ERRER 5-14
Fig. 5 Throttle control assy All models of truck




5-B






& 1
Fig.1

Hlh S s

Brake and inching control

A#CPCD50/60/70-XAG42

5-0




1/Fig.1  HEI5H %Y Brake and inching control
s 1 . e FRERER
ITeﬁ F’;?f N?). AR Description %ty H#A Date Rer%%a/rk};Sefal No.
1 |50DH-618100 SN EFLE K Brake master cylinder assy | 1
2 | G0097P1-000008-00 #E 8 Washer 8 8
3 [ G000091-002016-00 £ 2x16 Pin 2x16 3
4 |G000882-008020-00 $H%H 8x20 Pin shaft 8x20 1
5 | XR700-510004-000 B Connecting plate 1
6 |GA700-510003-000 R Plate 1
7 | G000091-3P2020-00 $H 3.2x20 Pin 3.2x20 3
8 |G000879-004028-00 $H 4%28 Pin 4x28 1
9 [SC601-510001-000 E Spring 2
10 | Q701B45-NPT1/16-G00 | ;H#F Oil grease 1
11 | G006170-000008-00 125 M8 Nut M8 4
12 | RS706-540601-000 Xk Fork head 1
13 | G000882-006022-00 $H%h 6x22 Pin Shaft 6x22 1
14 | G000093-000008-00 #E 8 Washer 8 8
15 | G005783-008016-00 1242 M8x16 Bolt M8x16 4
16 | XA700-515000-000 JREE Base 1
17 | G005783-008030-00 1242 M8x30 Bolt M8x30 1
18 | GA730-510002-000 EF Connecting rod 1
19 |25DE-64-7 125 M8-Ai Nut M8-Left 1
20 [50DH-610009 Xk Left fork 1
21 | G000882-008026-01 $H4H B8x26 Pin shaft B8x26 1
22 | XR700-513000-000 Tz B AR S K Micro pedal assembly 1 @230629
22 [XR1000-513000-000 MEhEER R Micro pedal assembly 1 230629@
23 | XR700-514000-000 MohiEe Micro rocker arm 1 @230629
23 | XA700-514000-000 MohiEs Micro rocker arm 1 230629@
24 |50W-615001 wE Bushing 2
25 | G0894P1-000018-00 AR M IEE-A B 18 Elastic Retainer-Type A 18 1
26 | GA700-510004-000 BE Shim 1
27 |N163-510004-000 BE Shim 2
28 | G0894P1-000028-00 AR LA B 28 Elastic Retainer-Type A 28 2
29 | GAZ630-518000-000 H Axis 1 @230629
29 | GA700-510200-000 | Axis 230629@
30 | G005783-008040-00 1242 M8x40 Bolt M8x40 1
31 | G005783-008035-00 124& M8x35 Bolt M8x35 1
32 | G0097P1-000012-00 #E 12 Washer 12 4

5-1




& 1
Fig.1

Hlh S s

Brake and inching control

A#CPCD50/60/70-XAG42

5-2




1/Fig.1  #Izh 5 zhiEY\/ Brake and inching control

FS S . HE FaERER
torm ;gf Ni. =L Description %ty H#A Date Refa/rkzcj)? Se%&r No.

33 | G000093-000012-00 HE 12 Washer 12 4

34 | G005786-012030-00 1242 M12x1.25x30 Bolt M12x1.25 x30 4

35 | XA700-510200-000 aHlEmE Right brake oil pipe 1

36 | XA700-510100-000 126 M8 Nut M8 1

37 | XA700-512000-000 Xk Fork head 1

38 | G0097P1-000006-00 1242 M8x40 Bolt M8x40 1

39 |50W-612001 BRIRER Pedal pad 2

40 |HBB-L25E-5T BIEFIENEN S8 Hydraulic brake booster 1

41 | G006170-000008-00 126 M8 Nut M8 6

42 | G000093-000008-00 #HE 8 Washer 8 6

43 |N163-550201-000 BEE Tube sleeve 1

44 [50W-612003 wNE Bushing 4

5-3




2 HIENSRMENRMN

Fig.2 Brake and inching control

B#CPCD85/100-XAG17

382039

X%
cue

392042
41

1

25 242333 (2 3 10

; \ ‘\\ \ g ,gn"v
“lQ) 16

w0 u
)

4 S 15 \,\,_w te 10
5 god : ‘Q \

!5’

17 ‘\P
R Y&
3 14 25 'ﬁ,— L&A 8/ & .,
(%\-"/\

/-y
&4

[Lob P2 i

e

VA b M0
AR ) Wk 3

B 11_9 20
3
7

5-4



2/Fig.2 HIzh5Rah#RY\/ Brake and inching control

= BE i We FRERER
ltem Pq?j? N?). B Description %ty H#A Date Refa/rkgzor sjm No.
1 | G000093-000010-00 #E 10 Washer 10 4

2 | G005786-010020-00 122 M10x1.25%x20 Bolt M10x1.25x20 4

3 | G0097P1-000008-00 HE 8 Washer 8 3

4 | G000091-3P2014-00 4 3.2x14 Pin 3.2x14 3

5 | G000882-010026-01 $%d B10%26 Pin shaft B10x26 1

6 |SC601-510001-000 S Spring 2

7 | XR1000-511000-000 JREE Pedestal 1

8 | G006170-000008-00 125 M8 Nut M8 4

9 |RS706-540601-000 Xk Fork nipple 1

10 | G000091-002016-00 4 2x16 Pin 2x16 2

11 | G000882-006022-00 $H4H 6%22 Pin shaft 6x22 1

12 | G0097P1-000006-00 HE 6 Washer 6 1

13 | GA1000-510001-000 HEEM Plate 1

14 | XR1000-510100-000 MEhEE Rocker 1

15 |25DE-64-7 128 M8-£ Nut M8-left 1

16 | 50DH-610009 ANk Left fork nipple 1

17 | XRB8503-510001-000 EAT Connecting rod 1 8.5t
17 |XR1002-510001-000 EAT Connecting rod 1 10t
18 | XR1000-512100-000 S B AR Brake pedal 1

19 | G000879-004028-00 4 4x28 Pin 4x28 1

20 |G000093-000008-00 HE 8 Washer 8 4

21 |G005783-008016-00 1244 M8x16 Bolt M8x16 1

22 | GA700-510200-000 3 Shaft 1

23 | G0894P1-000018-00 AR IEE-A B 18 Sanp ring 18 1

24 | GA700-510004-000 a1 Pad 1

25 |50W-615001 wNE Bushing 2

26 | XR1000-513100-000 MEhES R Slight travel pedal 1

27 |G0097P1-000012-00 BHE 12 Washer 12 4

28 |G000093-000012-00 HE 12 Washer 12 4

29 |G005786-012030-00 122 M12x1.25%x30 Bolt M12x1.25x30 4

30 |Q701B90-NPT1/16-G00 JHAE Qil grease 1

31 |G005783-008030-00 1244 M8x30 Bolt M8x30 1

32 | G005783-008040-00 1242 M8x40 Bolt M8x40 1

33 | GA700-510003-000 R Plate 1

34 |G005783-008035-00 1244 M8x35 Bolt M8x35 1

5-5




2 HIENSRMENRMN

Fig.2 Brake and inching control

B#CPCD85/100-XAG17

382039

X%
cue

392042
41

1

25 242333 (2 3 10

; \ ‘\\ \ g ,gn"v
“lQ) 16

w0 u
)

4 S 15 \,\,_w te 10
5 god : ‘Q \

!5’

17 ‘\P
R Y&
3 14 25 'ﬁ,— L&A 8/ & .,
(%\-"/\

/-y
&4

[Lob P2 i

e

VA b M0
AR ) Wk 3

B 11_9 20
3
7

5-6



2/Fig.2 #Izh 5 EhiE4\ Brake and inching control

F35 A - = FiERER
torm ﬂf Ni. =L Description %ty H#A Date Refa/rkzcj)? Seféir No.

35 | G000882-008026-01 $H%H B8%26 Pin shaft B8x26 1

36 |50W-612001 B Pedal gasket 2

37 |50W-612003 WE Bushing 4

38 | G005783-008022-00 1248 M8x22 Bolt M8x22 2

39 |10QSD-510102 FRimE Rk Bondi tube clamp 3

40 |XR1000-540100-001 LHIEhHE Right brake pipe 1

41 | XR1000-540200-001 LHlshmE Left brake pipe 1

42 | G005783-008022-00 1242 M8x10 Bolt M8x10 1

5-7




B3 FEFIFNF[EK
Fig.3 Parking brake assembly

EHRRER

All models of truck

3711

H: €l Button _ff‘
|

32

5-8




3/Fig.3 FFZEHIENEE 2 A/ Parking brake assembly

= BE - We FRERER
ltem P?f N?). B Description %ty H#A Date Refa/rkgzor Sefal No.
1 | XR700-552000-000 FEFIRR SR assy-parking brake control 1
2 | G005783-010020-00 1242 M10x20 Bolt M10x20 2
3 | G000093-000010-00 #E 10 Washer 10 4
4 | N163-540002-000 BEx Clip 2
5 |G005783-010016-00 1242 M10x16 Bolt M10x16 2
6 |XR700-551000-000 FHIENEE Brake line 1 5t-8t
6 |XR8500-551000-000 FHIshERE Brake line 1 8.5t
6 |XR1000-551000-000 FHIENERE Brake line 1 10t
7 |NO Part No. #E 10 Washer 10 3 KEFILEH
8 |NO Part No. $H%H B10x22 Pin shaft B10x22 1 AELHFEH
9 |NO Part No. £ 3.2x22 Pin 3.2x22 1 AELHFEH
10 |NO Part No. FHlshhrik 4 Support 1 AELIEH
11 |NO Part No. 1242 M10%x25 Bolt M10x25 2 AELHFEH




Bl 4 HRIERIEAK
Fig.4 Shift control assembly

ERRERY

All models of truck

2418 26

o

5-10




4/Fig.4 #$4IRY\ 2/ Shift control assembly

s 1 . e FRERER
ITeﬁ F’;?f N?). AR Description %ty H#A Date Rer%%a/rk};Sefal No.
1| 30DHW15-520001 BIEFR Shift handle 1
2 |G006170-000010-00 28 M10 Nut M10 1
3 | GA700-530700-000 IS 2R Shift lever assy 1
4 | G000093-000006-00 HE 6 Washer 6 1
5 |[G005783-0068015-00 124¢ M8x15 Bolt M8x15 2
6 |GA700-530200-000 HRIHAT R Shift bracket 1
7 | GA700-530003-000 SR Shaft 1
8 | GA700-530008-000 Hh& SQLIKSC/K Bearing SQLIK8C/K 1
9 |BZA350-530001-000 EAF Connecting rod 1 5t-7t
9 |GA731-530001-000 EAF Connecting rod 1 8t
9 |GA1001-530001-000 EFF Connecting rod 1 8.5t
9 |XA1000-540001-000 EAT Connecting rod 1 10t
10 | G006170-000008-00 125 M8 Nut M8 4
11 |RS706-540601-000 Xk Fork nipple 1
12 | G006170-100008-00 12 M8-Z Nut M8-left 1
13 |N163-612001-000 wE Bushing 2
14 | GA700-530500-000 HERRK Handle assy 1 5t-7t
14 | GA700-530500-000 WEZK Handle assy 1 @230207 8.5t-10t
14 | GA1000-530500-000 HWESR Handle assy 1 230207@ 8.5t-10t
15 | GA700-530005-000 BEER A Adjust shim 2
16 | G0894P1-000012-00 Sh A -A B 12 Sanp ring -A 12 2
17 | G005783-008035-00 1242 M8x35 Bolt M8x35 4
18 | G000093-000008-00 #E 8 Washer 8 10
19 | GA700-530300-000 EXRERK Left bracket assy 1
20 | G000882-008024-01 $H%h B8x24 Pin shaft B8x24 1
21 | G005783-006012-00 1248 M6x12 Bolt M6x12 1
22 | GA700-530400-000 BXRE/K Right bracket assy 1
23 | 30DHW15-522000 FH%h Shaft 1
24 | G005783-008040-00 124& M8x40 Bolt M8x40 2
25 |3E-610005 WE Bushing 2
26 | GA700-530100-000 TEBRK Bracket assy 1
27 | G000091-3P2016-00 $H 3.2x16 Pin 3.2x16 1
28 | GA700-530006-000 EREE Spring 1
29 | GA700-530600-000 EHE Connecting rod assy 1 5t-8t
29 | GA1000-530600-000 BB Connecting rod assy 1 8.5t-10t

5-11



Bl 4 HRIERIEAK
Fig.4 Shift control assembly

ERRERY

All models of truck

2418 26

o

5-12




4/Fig.4 44BN S AR/ Shift control assembly

e ¥ - = EREMEE
fom|  Panio & Descripion | Gy A% Date Remarka or Serl No.
30 | GA700-530007-000 K SQIK8C/K Bearing SQIK8C/K 1
31 | G000882-006024-01 $HH B6x%22 Pin shaft B6x22 1
32 | G000091-1P6012-00 $H 1.6%12 Pin 1.6x12 1
33 | GA700-530800-000 PR S A Baffle assy 1

5-13



5-14



5 HITHRMNE K ERRERY
Fig.5 Throttle control assy All models of truck

(®,

5-15



6/Fig.6 Ml J#RY\ 2 AL/ Throttle control assy

FS LA - HE ASERER
ITeﬁ F’;tgf N?). AR Description %ty H#A Date Refa/rk}or Seﬁal No.
A1 | XA1000-520000-000 ST TR Throttle control assy 1

1 | XF250-520001-000 SRS R Throttle pedal 1

2 | G000896-000006-00 $4FE 6 Snap ring 6 1

3 | XF250-520005-000 4 Support 1

4 |G005783-006016-00 12 M6x16 Bolt M6x16 2

5 | G000093-000006-00 HE 6 Washer 6 6

6 | XF250-520002-000 $HH Shaft 1

7 |G005783-008016-00 1244 M8x16 Bolt M8x16 2

8 | G000093-000008-00 HE 8 Washer 8 4

9 [G000882-006016-01 $%H B6% 16 Pin shaft B6x16 1

10 | G000091-002012-00 5 2x12 Pin 2x12 1

11 | XF250-521000-000 AT Rod 1

12 | 15PH-500001 PROCEZHE Thrust bolt 1

13 | G006170-000008-00 125 M8 Nut M8 1

14 [ G006170-000006-00 125 M6 Nut M6 4

15 | XF250-520006-G00 $itH 6 Pin 6 1

16 | X702-523000-000 =g Rod arm 1

17 | G000879-005040-00 4 5x40 Pin 5x40 1

18 | XF250-520004-000 HnE Spring 1

19 |XF250-520003-000 wHE Bushing 2

20 |G005783-006030-00 1244 M6x30 Bolt M6x30 1

21 | XR703-521000-000 x5 Support 1

22 | XR1003-521000-000 s Thizk Throttle line 1

23 [N121-510001-000 EVESZES Pin 1

24 |G0097P1-000006-00 HE 6 Washer 6 3

25 | G000896-000004-00 1568 4 Snap ring 4 1

26 |G005783-008020-00 1248 M8x20 Bolt M8x20 2 Ttk E 4 No such part
27 | G005783-006018-00 1244 M6x18 Bolt M6x18 2

28 | GA700-540100-000 KN RI 2R B AR Flameout cable assy 1

29 |R968-510002-000 3 Support 1

30 | G0097P1-000008-00 HE 8 Washer 8 2 Ttk E 4 No such part

5-16




5-17



A#CPCD50/60/70-XAG42 B#CPCD85/100-XAG17

BREa RBERZEFR

Part VI SISTEMA HIDRAULICO

Fs B ERER TiEg
ltem Description Serial No. Page
1 IR A AR SR 6.0
Fig. 1 Pump assy All models of truck
2 R SHEH 6.2
Fig. 2 Tilting oil pipe All models of truck
3 ¥mEE
Fig. 3 Steering oil pipe A# 6-4
4 ¥mEE
Fig. 4 Steering oil pipe B# 6-6
5 TR A e 6.8
Fig.5 Hydraulic oil tank accessory All models of truck
6 % 24 R4 e e 510
Fig.6 Multi-way valve control All models of truck
&7 HEhE
Fig.7 Brake oil circuit A 6-14
8 FBhE
Fig.8 Brake oil circuit B# 6-16




El1 hREK
Fig.1 Pump assy

EHRRER

All models of truck

6-0




1/Fig.1  HZE S E/Pump assy

FS BHh _ HE FEE 4
ITeﬁ F’;tgf N?). AR Description %ty H#A Date Reféﬁ(}cﬁgﬁeﬁaﬁmo.

1 | XA710-600100-000 BRE R Pipe assy 1 5t-7t

1 | XAX810-600100-000 BRERK Pipe assy 1 8t

1 | XA8510-600100-000 RE B Pipe assy 1 8.5t

1 | XA1010-600100-000 BRERRK Pipe assy 1 10t

2 | XA710-600200-000 B EAK Pipe assy 1 5t-7t

2 | XAX810-600200-000 BRERRK Pipe assy 1 8t

2 | XA8510-600200-000 REZRK Pipe assy 1 8.5t

2 | XA1010-600200-000 B EAK Pipe assy 1 10t

3 |AS568-214-G00 O BIZ+I[E AS568-214 O-ring AS568-214 2

4 |G005783-010030-00 1242 M10x30 Bolt M10x30 12

5 |G000093-000010-00 #E10 Washer 10 16

6 |FL-16-G00 SFE=F Flange 2

7 | G005786-010030-00 1242 M10x1.25%30 Bolt M10x1.25x%30 4

8 | GR1001-601400-G00 WRER Gear pump 1

9 |GR501-601300-G00 WRER Gear pump 1 5t-7t

9 |H802-651200-000 WRR Gear pump 1 8.5t-10t

10 | G001235-003803P1-00 O BIZRITE 38x3.1 O-ring 38x3.1 2

11_| GR501-601200-000 RSk Connector 2

12 | Q672-45-G00 W22 IR §E 45 Clamp 45 4

13 | XR700-600001-000 FHE Suction pipe 1 5t-7t

13 | XRS751-600001-000 THRE Suction pipe 1 8t

13 | XR8500-600001-000 RE Suction pipe 1 8.5t

13 | XR1000-600001-000 RE Suction pipe 1 10t

14 | XR700-600002-000 THE Suction pipe 1 5t-7t

14 | XRS751-600002-000 FoaE Suction pipe 1 8t

14 | XR8500-600002-000 FoaE Suction pipe 1 8.5t

14 | XR1000-600002-000 PoHRE Suction pipe 1 10t

15 | G0097P1-000010-00 #E10 Washer 10 4

16 |80DH-751001 9o Gasket 2

17 |NO Part No. O &I 35%3.1 O-ring 35x3.1 1 AERLLFH

18 |NO Part No. R e Sk Connector 1 AEEREH

19 [NO Part No. SFFEZ R Flange 1 AEEREH

21 |NO Part No. W Ribbon 1 FEELRFH

6-1




B2 faRE
Fig.2 Tilting oil pipe

EHRRER

All models of truck

6-2




2/Fig.2 {RFE/Tilting oil pipe

Fs Ly SV - He FahiE ]
Item Part No. =L Description §éllty H#A Date Rer;%a/izoLr gﬁef;% No.
1 | X2B300-630900-000 90°EHESk 90°Connector 4
2 | XA710-620400-000 BRERK Pipe assy 1 5t-7t
2 | XRS751-620400-001 REZBK Pipe assy 1 8t
2 | XRH1000-620600-000 RE B Pipe assy 1 8.5t-10t
3 | XA710-620200-000 B R Pipe assy 1 5t-7t
3 | XRS751-620200-001 REZRK Pipe assy 1 8t
3 | XRH1000-620700-000 RE B Pipe assy 1 8.5t-10t
4 | R450-620002-000 [E e 3k Geometrical clamp 1
5 |G000093-000008-00 HES8 Washer 8 2
6 |G005783-008030-00 1242 M8x20 Bolt M8x20 2
7 | XRS751-620500-001 IFRENE 1 Tilting pipe 1 1 5t-8t
7 | XRH1000-620200-000 RERNE Tilting pipe 1 8.5t-10t
8 |XRS751-620600-000 FRRE 2 Tilting pipe 2 1 5t-8t
8 | XRH1000-620300-000 FRNE Tilting pipe 1 8.5t-10t
9 |XA710-620100-000 B EAK Pipe assy 1 5t-7t
9 [XRS751-620100-001 BRE R Pipe assy 1 8t
9 | XRH1000-620400-000 RE B Pipe assy 1 8.5t-10t
10 | XA710-620300-000 B EAK Pipe assy 1 5t-7t
10 | XRS751-620300-001 B R Pipe assy 1 8t
10 | XRH1000-620500-000 RE B Pipe assy 1 8.5t-10t
11 | R450-620001-000 RIS E E R Rubber fixed block 1

6-3




3 HEER
Fig.3 Steering oil pipe

A#CPCD50/60/70-XAG42

B R B A17EPSH
Connect PS port of hydraulic booster
L HEPTH

Connect multi-way valve PT port

6-4




3/Fig.3 ¥ mE #/Steering oil pipe

= 7 . e FEERER
torm Fffgf N?). =L Description %ty H#A Date Rer;%a/rkzoLr Sefan No.
1 | X700-630004-000 ER Platen 1
2 | X700-630005-000 BB ER Rubber fixed block 1
3 | G005783-008025-00 1242 M8x25 Bolt M8x25 1
4 | G000093-000008-00 HE 8 Washer 8 8
5 | G0097P1-000008-00 HE 8 Washer 8 8
6 | XA700-630100-000 BRERRK Hose assy 1
7 | XA700-630001-W00 RERE Low pressure hose 1
8 |Q675-25-G00 IR R BN E IR i 25 Hoop 25 2
9 |GR501-630001-000 bi2kid Hoop 5
10 | G005783-008016-00 1242 M8x16 Bolt M8x16 5
11 | GR713-630400-000 F 3 Bracket 1
12 | XA710-630200-000 B R Hose assy 1
13 | XA710-630300-000 BRERRK Hose assy 1
14 |J000982-000016-00 #HE 16 Washer 16 2
15 | XRH1000-630003-000 BEEEL Joint 2
16 | R450-630100-000 mEEsk Joint 1
17 |N163-214000-000 gk Joint 1
17.1| G2878P2-17P302P2-00 O &I 17.3x2.2 O-ring 17.3%2.2 1
18 | XA1010-630030-000 EELR Joint 1
18.1 | G2878P2-17P302P2-00 O EEREHE 17.3x2.2 O-ring 17.3%2.2 1
19 | XA1010-630040-000 EIELRR Joint 2
19.1| G2878P2-17P302P2-00 O &I 17.3x2.2 O-ring 17.3%2.2 2

6-5




4 HOER B#CPCD85/100-XAG17
Fig.4 Steering oil pipe

WU AR
Connected to
hydraulic oil tank

HEIZ RN
Connected to port N .

of brake valve

DA

N\
N\
\
.

6-6



4/Fig.4 #%[a)& E&/Steering oil pipe

s 1 . e FRERER
ITeﬁ F’;tgf N?). AR Description %ty H#A Date Rer%%a/rk};Sefal No.
1 | XR8500-630002-W01 RERE Low pressure hose 1 8.5t
1 | XR1000-630002-W01 RERE Low pressure hose 1 10t
2 | XR700-130600-000 SRR 22 K IR Hoop 2
3 | XR8500-630300-002 BRERRK Hose assy 1 8.5t
3 [ XR1000-630300-002 B R Hose assy 1 10t
4 | XRS751-630700-000 SIS Articulated joint body 1
5 |J000982-000027-00 HE 27 Washer 27 4
6 | XRS751-630900-000 REEEE Avrticulated bolt 2
7 | XRS751-630800-000 LR Articulated joint body 1
8 | X700-630004-000 EHR Platen 1
9 [X700-630005-000 1B AR E E IR Rubber fixed block 1
10 | G005783-008025-00 1242 M8x25 Bolt M8x25 1
11 | G000093-000008-00 #E 8 Washer 8 8
12 | G0097P1-000008-00 #E 8 Washer 8 8
13 [ XA1010-630100-000 B EAK Hose assy 1
14 | GR501-630001-000 b2kl Hoop 5
15 | GR713-630400-000 * 5 Bracket 1
16 | G005783-008016-00 1242 M8x16 Bolt M8x16 7
17 | XA8510-630300-000 B R Hose assy 1 8.5t
17 | XA1010-630300-000 BRERRK Hose assy 1 10t
18 | XA8510-630400-000 BRERRK Hose assy 1 8.5t
18 | XA1010-630400-000 B EAK Hose assy 1 10t
19 |J000982-000016-00 #E 16 Washer 16 2
20 | XRH1000-630003-000 HiREEL Joint 2
21 | XRS751-630400-000 ER:EETS Joint 1
21.1|G2878P2-17P302P2-00 |0 FEEIE 17.3%2.2 O-ring 17.3%x2.2 1
22 | XA1010-630030-000 ERELER Joint 1
22.1|G2878P2-17P302P2-00 |0 FEBETE 17.3x2.2 O-ring 17.3%x2.2 1
23 | XA1010-630040-000 ERELR Joint 1
23.1|G2878P2-17P302P2-00 |0 FEREiE 17.3x2.2 O-ring 17.3%x2.2 1

6-7




&5
Fig.5

I e A P

Hydraulic oil tank accessory

EHER

All models of truck

6-8




5/Fig.5 /& HFEMifE/Hydraulic oil tank accessory
E2= 45 - HE HEANERFER
ITeﬁ F’;i:gr;ii4 N?). =L Description §éllty H#A Date Remarks or Serial No.
1 | XR700-650101-WO00 AR Dipstick 1
2 |JISB2401-P29-G0O O RIZEE P29 O-ring P29 1
3 | A300-603301-W00 MRS Tank cover 1
4 | G000091-3P2014-00 $H 3.2x1.4 Pin 3.2x1.4 1
5 |J000982-000008-00 HE 8 Washer 8 12
6 |G005783-008016-00 1242 M8 X 16 Bolt M8 X 16 12
7 | GR501-650003-001 ZET Seal pad 1
8 |XR700-651000-000 ERERR Cover assy 1 5t-7t
8 |XR1000-651000-000 ERER Cover assy 1 8t-10t
9 | GR501-650002-000 HERYE Washer 2
10 | A300-603200-000 = SR IERR Air breath filter 1
11 | XR710-600003-000 EHE Qil return pipe 1 ZBf 2SEC
11 | XR710-600004-000 EhE Qil return pipe 1 =Bt 3SEC
11 | XR710-600005-000 ElhE Oil return pipe 1 9Bk 4SEC
11 | XR710-600006-000 EHE Oil return pipe 1 FEf 5SEC
12 | Q676-50-G00 IR E SR &5 % 50 | Clamp 50 2
13 | WU-160X 180-J-GO0 e Qil filter 2
14 |N163-340002-000 735 Magnet 2
15 |J000982-000024-00 HE 24 Washer 24 1
16 |N163-340008-000 2% Plug 1

6-9




6  ZIRIRIRMN EEER
Fig.6 Multi-way valve control All models of truck
(=T §
[T 2 %—EE:-
§— L=y 25

LD L
Larg— =




6/Fig.6 % B&iREEY/Multi-way valve control

= BE i We SFEERER
ltem Pq?iﬂl N?). B Description %ty H#A Date Refa/rkgzor sjm No.
1 | XR700-611100-001 ZEIRFAE 1 Handle 1 1 @230524
1 | XR700-611100-002 % BR IR T4 1 Handle 1 1 230524@
2 | XR700-611200-001 SR IRTFAE 2 Handle 2 1 @230524
2 | XR700-611200-002 LRI FHR 2 Handle 2 1 230524@
3 | XR700-611300-001 ZEEIEAF 3 Handle 3 1 @230524
3 | XR700-611300-002 ZERIRTFAE 3 Handle 3 1 230524@
4 | XR700-611400-001 ZERIRTFAE 4 Handle 4 1 @230524
4 | XR700-611400-002 ZRIRFR 4 Handle 4 1 230524@
5 |XR700-611500-001 ZERIRFE S5 Handle 5 1 @230524
5 |XR700-611500-002 ZERIRFE S5 Handle 5 1 230524@
6 | GA700-611040-000 % Pin shaft 1 —HA
7 | GA700-611050-000 $HhH Pin shaft 1 =R
8 |GA700-611060-000 S5 Pin shaft 1 POEL
9 |XR700-611080-000 $HAH Pin shaft 1 HEXA
10 | XR700-611006-001 EX3 Left bracket 1 @230524
11 |N163-612001-000 HE Bush 4 —Bt6, FUELS8, AEL10
12 | XR700-611007-001 AXE Right bracket 1 @230524
12 | XR700-611600-000 T HE R Bracket assy 1 230524@ ZBX, =Bk, FOEX
12 | XR700-611700-000 FREH Bracket assy 1 230524@ HEE
13 | G005783-006012-00 1248 M6x12 Bolt M6x12 1
14 | G000093-000006-00 #HE6 Washer 6 1
15 | G005787-008020-00 128 M8x20 Bolt M8x20 4
17 | G000882-006022-00 §hi%h B6%22 Pin roll B6x22 2 =Bk 3, MUEL4, REES
18 | G000091-002016-00 §H 2x16 Pin 2x16 2 =Bk 3, MUEL4, REES
19 | XRS751-610300-000 EEL Connector 1
20 | G005782-012055-00 1248 M12x55 Bolt M12x55 4
21 | G0097P1-000012-00 BHE12 Washer 12 4
22 |G006170-000012-00 28 M12 Nut M12 4
23 | G000093-000012-00 HE 12 Washer 12 4
24 |N163-610001-000 EHFIE Lifting knob 1
25 |N163-610002-000 1AL F 4 Tilting knob 1
26 |N163-610003-000 BEFH Attachment knob 1 =Bft1, PUBL2, REL3
27 | XR700-612000-001 ETR Connecting rod assy 2 @230524 =Bk 3, PUEX4, REK5
27 | XR700-612000-002 BB Connecting rod assy 2 230524@ =Bk 3, PUEX4, REK5
28 | G000882-008024-00 §H%H b8x24 Pin roll b8x24 2 =F£3, MHEk4, hELS5

6-11



6  ZIRIRIRMN EEER
Fig.6 Multi-way valve control All models of truck
(=T §
[T 2 %—EE:-
§— L=y 25

LD L
Larg— =




5/Fig.5 % B&iR#EH/Multi-way valve control

F5 LyE SR i HE FSERER
Item Part No. =L Description §éllty H#A Date Rer;%a/rkzoLrSefal No.

29 | G000091-3P2018-00 $H 3.2x18 Pin 3.2x18 2

30 |GR501-610003-000 ZHkZ IR Multi-way 1

30 |GR1001-610002-000 ZHZ IR Multi-way 1

31 | GR501-610004-000 =B Z IR Multi-way valve,3se 1

31 |GR1001-610003-000 ZHEZ IR Multi-way valve,3se 1

32 | GR501-610002-000 PO B% %5 B 1) Multi-way valve 4se 1

32 |GR1001-610001-000 PO B% %5 B 1) Multi-way valve, 4se 1

33 | GR501-610002-500 R BRIR Multi-way valve,5se 1

33 |GR1001-610001-520 En 1 Multi-way valve,5se 1

34 | XRH1000-610100-000 EEL Connector 1

35 | XRH1000-610200-000 EEL Connector 1

36 |XRH1000-610300-000 Bk Connector 2

37 | X700-610001-000 FE Jacket 2 =Bt 3, MUBE4, RIS

38 | X700-610002-000 EF Plug 3 =Bt 2, WOBE1, HEXO

39 |80DH-710100 BEiELR Connector assy 1

40 |50DH-710300 Bk Connector 4 8t-10t

41 | XRS751-610200-000 Bk Connector 1 5t-7t

42 | GA700-610100-000 Bk Connector 1 8t-10t

42 | XRS751-610100-000 ek Connector 1 5t-7t

43 | XR460-612001-000 WE Shaft sleeve 1 —ER

44 | XR460-612002-000 WE Shaft sleeve =R

6-13



7 HIENER

Fig.7 Brake oil circuit

A#CPCD50/60/70-XAG42

6-14




& 7/Fig.7 #IEhEE&/Brake oil circuit

= BE i We FRERER
ltem Pq?f N?). B Description %ty H#A Date Refa/rkgzor Sefal No.

1 | XA700-640300-000 BREL Right angle joint 1

2 | XA700-640200-000 BRE R Hose assy 1

3 | XA700-640100-000 BERM Hard tube assy 1

4 | XA700-640001-W00 RERE Low pressure rubber hose 1

5 |Q675-20-G00 IRFHESh R R E TG 20 Worm driven hose hoop 20 | 2

6 | PKD-120-G00 Lk Binding tape 2

7 | GR501-630001-000 bi2kid Hoop 1

8 |G005785-010020-00 1242 M10%1.25%20 Bolt M10x1.25x%20 1

9 |[G000093-000010-00 #HE 10 Washer 10 1

10 | G0097P1-000010-00 #HE 10 Washer 10 1

6-15



E8 HIEhER

Fig.8 Brake oil circuit

B#CPCD85/100-XAG17

¥RPro

Connected fo PF porf of mulfi way valve

FARB LR TRR A

Fix it on the oil refurn fank of the lower cross beam of the frame with hoop

6-16




8/Fig.8 #lzhE i&/Brake oil circuit

= BE . We FRERER
ltem P?f N?). B Description %ty H#A Date Refa/rkzor Sefal No.
1 | GA1000-640010-000 BRERRK Hose assy 1
2 |N163-540002-000 Ex Pipe clamp 3
3 | XR1000-640200-000 P ORERBRK Port P rubber hose assy 1
4 | XR1000-640004-W00 RERE Low pressure rubber hose 1
5 | XR1000-640300-000 PA RE BB PA hose assy 1
6 | XR1000-640005-W00 RERE Low pressure rubber hose 1
7 | X700-640130-000 BBk Pipe joint 1
8 |J000982-000010-00 #E 10 Washer 10 3
9 | XR1000-640400-G00 & ERS Accumulator 1
10 | XR1000-640004-000 X3 Bracket 1
11 |80DH-720400 I EhiE Bl hiEk Brake valve oil return connector 1
12 | GR1001-515000-G00 il B 5] Brake valve 1
13 | XR1000-640007-000 T RIR Support plate 1
14 | G0097P1-000008-00 HE 8 Washer 8 5
15 | G000093-000008-00 HE 8 Washer 8 5
16 | G005783-008020-00 1242 M8x20 Bolt M8x20 8
17 | XR1000-640001-000 IEIERe Articulated bolt 1
18 | XR1000-640002-000 Sk Articulated joint 1
1 | GA1000-640010-000 BRERRK Hose assy 1
2 |N163-540002-000 Ex Pipe clamp 3

6-17






A#CPCD50/60/70-XAG42 B#CPCD85/100-XAG17

FtBy BSRZEHF

Part VL SISTEMA ELETRICO

Fs B ERER T1R5
ltem Description Serial No. Page
I BIAT 2 SEER 20
Fig. I front lamps assy All models of truck
11 P9 ERRER 7-2
Fig. II Rear lamps All models of truck
&N FE AR AR 2 HER 4
Fig.III Electrical plate assy All models of truck
IV FARTF 3% S LR (ER) 76
Fig.IV Rocker Switches All models of truck (Optional)
BV e ST -8
Fig.V Instrument assy All models of truck
1 BS RS EHER 7-10
Fig. 1 Electrical system All models of truck




7-B






EHRRERY

All models of truck

AUKT 2K
Fig. I Frontlamps assy

] 1

7-0



[/Fig. I &I S R%/ Front lamps assy

FS A - = EERFER
torm ﬂf Ni. =L Description %ty H#A Date Refa/rkzcj)? Se%&r No.

1 | XA1010-760100-000 HBIARKT Front lamp 2

2 | XR310-761000-000 LRIRKTATZE Left bracket 1

3 | XR310-762000-000 GRIKATATSR Right bracket 1

4 |1G907414-008016-00 24 A 1 M8x16 Bolt M8x16 8

5 |XR310-763000-000 BN 23R Front lamp bracket 2

6 |XA1010-760200-000 HINKT Front lamps 2

7 | A300-700001-000 BRE Rubber stopper 2

7-1




EHRRER

All models of truck

=XT
Fig.II Rear lamps

E 11

7-2



11 /Fig. 11

fakT/Rear lamps

Fs 45 - = SESERER
torm :gf Ni. =L Description %ty H#A Date Refa/rkzcj)? Se%&r No.
1 [XA1010-750100-000 el =1d) Left rear light 1
2 | XA1010-750200-000 AR Right rear light 1
3 | RC250-700001-000 BRE Rubber stopper 1

7-3




Bl EERRE AR

ERRER
Fig. Il Electrical plate assy All models of truck

PN A
O 1 1

&) | © o Ay : :

— \:\Lﬂif{m NImE TR

| | 2 e (s |2y (x| I g |4 ||

O O w | P oo |17 {|na | 0 K [

L von [ con | osm [moar | [oon | isal ol | cow | veal [oow | [ooa | aonl P

[

L

=
&

51— 4.5.6
- 13. 14. 15

12
@ o N LT 1)

|
| |
7 2 16




EII/Fig. Il  E8834R 5 Ak/Electrical plate assy

= 7 . e ERERER
torm Fffgf N?). =L Description %ty H#A Date Rer%%a{rsz; Seﬁal No.

1 | XA700-706200-000 FL2E R Electric mounting plate 1

2 | XA1010-706300-000 =R Cover 1

3 |N163-420100-000 BEETLR M Screw assy 3

4 | G0029P2-008016-00 1242 M8x16 Bolt M8x16 3

5 | G0097P1-000008-00 #E 8 Washer 8 3

6 |G000093-000008-00 HE 8 Washer 8 3

7 | XR710-706001-000 TR R BE Preheat relay 1

8 | XA1010-700010-000 ACC 4k 8 ACC relay 1

9 |GR501-701200-000 BB F IR RS Electronic flasher 1

10 | GA703-702000-000 REZEEK Fuse 1

11 | GA700-702100-511 REZEEK Fuse 1

12 | GR502-700010-820 B Relay 2

13 | G0029P2-005008-00 1242 M5%8 Screws M5x8 12

14 | G0097P1-000005-00 HE S5 Washer 5 12

15 | G000093-000005-00 HE 5 Washer 5 12

16 | AS750-700020-000 TR ERT 2R Warm-Up Timer 1

7-5



EIV  RRFx EEEBI(ERL)
Fig. IV Rocker Switches All models of truck (Optional)

JEE]

7-6



EIV/Fig. IV PUR34#RFF</4-Rocker Switches

F35 S - SERIE J
o P No. i Description Remenie or Sotial No.

1 | MB250-700508-W00 REFF X Switch, Fan 1 B Optional

2 | MB250-700502-W00 BT X Switch, Warning light 1 i%fZ Optional

3 | MB250-700503-W00 BIEATFHX Switch, Lamp after 1 i%fd Optional

4 |NO PART NO. faRm AR Switch, Defrosting after 1 i%&BC Optional

5 |MB250-700501-W00 =R Cover plate 1 ¥rBC Standard

6 |MB250-700506-W00 B EI &S X wash switch, Front wiper 1 1&BC Optional

7 | MB250-700507-W00 AR &R X Rear wiper, wash switch 1 $EHC Optional

8 [XR310-705002-W00 ST H X Projector switch 1 #%HE. Optional

9 |MB250-700505-W00 IR ERAES Switch, Front wiper 1 JEFC Optional

10 |XR4610-700001-000 BiiREER Communication key module | 1 EPO#=E. Chinese IV Standard




EV L& 358573

Fig.V  Instrument assy

ERRERY

All models of truck

|

]

O w T & @ N |

£ I '
srng88888 w188 —
M 888888 n» B=[,

-
-
-
-
| 172

7-8




BV /Fig. V {{FREZA/Instrument assy

ltem

LY/F SR
Part No.

&R

Description

e
Qty

HEA Date

S ERER
Remarks or Serial No.

A2A300-740000-000

& IS5

Instrument assy

1

7-9




& 1
Fig.1

HERS

Electrical system

ERRERY

All models of truck

SRREAX AR filter alorm switc BN W
K#flgenerator

1
9 30 n8

3

l 726 25
123 22 24

=L = %N
X Rt To starter \ \

. - \
I Ty 2o
\ — NS
N o o \-///

7-10



1/Fig.1 ES FR%i/Electrical system

s 1 . e FRERER
ITeﬁ F’;?f N?). AR Description %ty H#A Date Rer%%a/rk};Sefal No.

1 | XA1010-760000-000 BIKTE Front lamp assy 1

2 | XA1010-750000-000 BT R Taillight assy 1

3 | A2A300-740000-000 EFREBR Instrument assembly 1

4 | XA1010-705000-000 KTHBEEF X Light combination switch 1

5 | R450-740200-000 PR X Pre-heat & start switch 1

6 | NC9717-700600-000 KT FF K Brake switch 1

7 | XA700-706000-000 IR A Electric board assy 1

8 |XR1006-700100-000 EHHIERGIE& Battery to master connect 1

9 | X700-700300-000 BRI Battery to battery cable 1

10 | X700-700400-000 Erithiiksk Battery negative cable 1

11 | X701-700500-000 REBHHLFE 2% Starter ground wire 1

12 | XA700-710000-000 EHFLR Cable 1 5t-7t

12 | XA1000-710000-000 EHFR Cable 1 8.5t-10t

13 | XR704-700001-000 R Fuel sensor 1 5t-7t

13 | XR1006-700001-000 SHE R RS Fuel sensor 1 8.5t-10t

14 |DJB-24B-G00 e Reverse Warner 1

15 | R450-700200-000 LRI\ Horn 1

16 | R960-700002-000 DHEIPERM Battery 2

17 | XR700-700003-000 RERER Five piece cover plate 1

18 | PKD-180-G00 i A Ties 15

19 | XF250-700001-000 FL7 145%8 Ties 10

20 | G000818-005012-00 12T M5x12 Screw M5x12 5

21 |[J000982-000005-00 HE 5 Washer 5 5

22 | G005781-008014-00 1242 M8x 14 Bolt M8x14 4

23 | G000093-000008-00 HE 8 Washer 8 4

24 | G0O097P1-000008-00 #E 8 Washer 8 4

25 | G000818-004030-00 1247 M4x30 Screw M4x30 4

26 | G0097P1-000004-00 HE4 Washer 4 4

27 | G000093-000004-00 B®E4 Washer 4 4

28 | G000818-005016-00 12%T M5x16 Screw M5x16 4

29 | G0097P1-000005-00 HE 5 Washer 5 4

30 | G000093-000005-00 HE 5 Washer 5 4

31 | GR713-700002-000 R RS Qil pressure sensor 1 5t-7t

31 | GR504-700002-000 HERE S Oil pressure alarm 1 8.5t-10t

32 | GA700-730000-000 TRALER Preheat cable 1 5t-7t

7-11



& 1/Fig.1 EB5AH%i/Electrical system

FS RIA - 2 SFapiE 1
o Pt No. an Descripion | FIA Date Remerie or Sotial No.
32 | GA1001-730000-000 LR Preheat cable 1 8.5t-10t
33 | A300-700004-500 USB 7tk USB charging head 1
34 | XR452-700001-000 =F Cover 1
35 | XR310-420215-000 B Cover 1
36 | GR504-700001-000 KimfE Rk Water temperature sensor 1

7-12




7-13



5t-10t XA R %) N R ~F i1 B X X 4

5t-10t XA Series Internal Combustion Counterbalanced Forklift Truck

TR ZFHHF

MAST PARST CATALOG

2 148
SIMPLEX

06/2022



EBN

Frs R &4 iy
Item Description Serial NO. Page
K 1 T XA %% XA Series ’
Fig.1 Lifting part 2 41142 SIMPLEX 5t-6t
Kl 2 AINES XA %% XA Series 5
Fig.2 Outside mast 2 %1142 SIMPLEX 5t-6t
K3 SIREE XA %% XA Series 3
Fig.3 Inside mast 2 24114 SIMPLEX 5t-6t
4 X XA %% XA Series 4
Fig.4 Fork arm carriage 2 241142 SIMPLEX 5t-6t
Kl 5 o L XA %% XA Series 5
Fig.5 Tilting cylinder 2 4148 SIMPLEX 5t-6t
Kl 6 A R TF I RL A S T T XA %% XA Series 8
Fig.6 Lifting cylinder,right/left 2 %1 14% SIMPLEX 5t-6t
Kl 7 EIR RS XA %% XA Series 10
Fig.7 QOil pipe system 2 2114 SIMPLEX 5t-6t
Kl 8 T XA %% XA Series 12
Fig.8 Lifting part 2 %1% SIMPLEX 7t
K9 ANES XA %% XA Series 13
Fig.9 Outside mast 2 41142 SIMPLEX 7t
K 10 SIRES XA %% XA Series 14
Fig.10 Inside mast 2 41148 SIMPLEX 7t
11 B XA %1 XA Series 15
Fig.11 Fork assembly 2 2115 SIMPLEX 7t
12 e X B8 XA %71 XA Series 16
Fig.12 Fork arm carriage 2 114 SIMPLEX 7t
K13 ARk T XA %% XA Series 18
Fig.13 Tilting cylinder 2 1158 SIMPLEX 7t




a5 2 HK EHER TR
Item Description Serial NO. Page

K 14 o TR/ A S T T XA %% XA Series 20
Fig.14 Lifting cylinder,right/left 2 41148 SIMPLEX 7t

K 15 EIR RS XA %% XA Series 9
Fig.15 Oil pipe system 2 251142 SIMPLEX 7t

16 eI XA %% XA Series o4
Fig.16 Lifting part 2 %i11% SIMPLEX 8.5t

K17 CAINES XA %71 XA Series 26
Fig.17 Outside mast 2 241142 SIMPLEX 8.5t

K 18 SIREE XA %% XA Series o7
Fig.18 Inside mast 2 241142 SIMPLEX 8.5t

Kl 19 X XA #7%1 XA Series 28
Fig.19 Fork arm carriage 2 24114 SIMPLEX 8.5t

&l 20 o L XA %% XA Series 30
Fig.20 Tilting cylinder 2 241142 SIMPLEX 8.5t

F 21 A R TFIHRL A S T T XA %% XA Series 32
Fig.21 Lifting cylinder,right/left 2 241142 SIMPLEX 8.5t

K 22 EIR RS XA %% XA Series 34
Fig.22 Oil pipe system 2 21122 SIMPLEX 8.5t

23 eI XA %% XA Series 36
Fig.23 Lifting part 2 24114 SIMPLEX 10t

K 24 AINES XA %% XA Series 38
Fig.24 Outside mast 2 241148 SIMPLEX 10t

K 25 SIRES XA %% XA Series 39
Fig.25 Inside mast 2 251142 SIMPLEX 10t

26 X XA #7%1 XA Series 40
Fig.26 Fork arm carriage 2 21148 SIMPLEX 10t

K 27 A i i XA %% XA Series 49
Fig.27 Tilting cylinder 2 241122 SIMPLEX 10t

K 28 A R TR I RL A S T T XA %% XA Series 44
Fig.28 Lifting cylinder,right/left 2 41148 SIMPLEX 10t




Fr5 e AR PRT
Item Description Serial NO. Page
Kl 29 EIR ARG XA 771 XA Series 46
Fig.29 Qil pipe system 2 241142 SIMPLEX 10t
K 30 VA EE 2% XA %% XA Series 48
Fig.30 Lifting oil circuit 2 251142 SIMPLEX 10t







K1
Fig.1

Fabax ki
Lifting part

XA &% XA Series
2 %1142 SIMPLEX 5t-6t
55 Lp SR B2 Gy ZyEEERH R
ltem Part NO. Description Qty | Remarks or Serial NO.

1 LH-2034073-100 %% 2

Chain
7

2 | X50M300-100000-000 &I\H?ﬁ 1

Outside mast
——

3 | X50M300-200000-000 N I.j % 1
Inside mast
X

4 | X50M300-300000-000 . 1
Cargo fork frame
T R ML

5 | XA50M300-600000-000 Right lifting cylinder 1
12 M24 X 80

6 | G005783-024080-00 Bolt M24 X 80 2
P 24

7 | G000093-000024-00 Washer 24 2
7 T T

8 | SOM3E-500000-001 Left liting cylinder !
RN

9 | XR50M300-400000-000 U.?ME ﬂ. 2
Tilting cylinder
g

10 | 50M3A-310000 e 2
Fork
12 M16 X 70

11 | G005782-016070-00 Bolt M16 X 70 2

12 | G000093-000016-00 i[E 12 2

Washer 12




& 1
Fig.1

CAIRE S

Outside mast

XA %% XA Series
2 %% 7% SIMPLEX 5t-6t
55 LYp Y] R & vk s H R R
ltem Part NO. Description Qty | Remarks or Serial NO.
imilyzs
1 | 50M3A-120000 fuizse( 1) 2
Side roller
12k M20X1.5X 100
2 G005785-020100-01 Bolt M20 X 1.5 % 100
3 50M3E-100001 ﬁiﬁﬁ@. 2
Guide shim
P
4 | 50M3E-100002 Adjust shim 4
VB TN
5 50M3E-103000 @}H&% 2
Lift roller
6 | G0894P1-000055-00 | i/l 55 2
Snap ring 55
-y
7 X50M300-101000-000 %I].ﬂ%% . 1
Outside carriage
VAR M10 X1
8 G001152-010001-00 Oil cup M10 % 1 4
9 | 50M3A-100001 IR . 4
Inclined cylinder axis
10 | 50M3A-100002 1EZHR 4
101 ’ Check plate
5 n
w2 11 | G000093-000008-00 | LT 8 8
Washer 8
12k M8X 16
12 | G005781-008016-00 Bolt M8 X 16 8
13 | A50M300-100001-000 i N 2
Bearing liner
#PE 20
14 | G000093-000020-00 Washer 20




K 2
Fig.2

W15

Inside mast

XA &% XA Series
2 21142 SIMPLEX 5t-6t

7

75 LY/ R B2 B R EE A
Item Part NO. Description Qty | Remarks or Serial NO.
1 50M3A-200002 kS 4
Pad
2 | 50M3A-210000 RIaEREE 2
Lift roller
3 | 50M3A-200001 HAR . 2
Pressing plate
I8 10
4 | G000093-000010-00 Washer 10 4
12 F M10 X 20
5 | G005781-010020-00 Bolt M10% 20 4
B
6 | 50M3A-200003 Sprocket shaft 2
r—
7 | X50M300-201000-000 W].LKM: . 1
Inside carriage
8 | G0894P1-000055-00 i 55 2
Snap ring 55
9 | 50M3E-103000 IR 2
Lift roller
m NN
10 | 50M3A-120000 izt 2
Side roller




B3 BN

Fig.3 Fork arm carriage

XA Z7%] XA Series
2 214 SIMPLEX 5t-6t

75 Ly R {88 I EOE H 4R
ltem Code No. Description Qty | Remarks Or Serial No.

2 A8 i

1 | X70M300-302000-000 FBR . 1
Load restrainer
b

2 | 50M3A-120000 fuzzie(1) 2
Crose roller( 1)

il

3 | X50M300-301000-000 SURE . 1
Fork carriage
ks

4 | 50M3A-300002 Adjust shim 2

5 | 50M3A-300001 RAL I 2
Roller seat
P 22

6 | G000093-000022-00 Washer 22 4

7 | 50M3E-102000 IR 4
Lift roller

8 | G0894P1-000055-00 Fildl 55 4
Snap roller 55

9 | 50M3A-300003 bRkt 4
Bolt
16

10 | GO097P1-000016-00 Washer 16 8
#HPE 16

11 | G000093-000016-00 Washer 16 8
1244 M16 X 45

12 | G005783-016045-00 Bolt M16 X 45 8

13 | G0894P1-000035-00 Fild 35 4
Snap roller 35
b

14 | 50M3A-120000 fuizse(l 1) 2
Crose roller(1 1)

15 | G000093-000012-00 i 12 1
Washer 12




B3 X

Fig.3 Fork arm carriage

XA Z7%] XA Series
2 214 SIMPLEX 5t-6t

5 Yk e g v e 4 Y
ltem Code No. Description Qty | Remarks Or Serial No.
12 M12X 25
16 | G005783-012025-00 Bolt M12 % 25 1




B4 BRHGE

Fig.4 Tilting cylinder

XA Z7%] XA Series
2 214 SIMPLEX 5t-6t

FFs Yk e g FIEEUE Y
Item Code No. Description Qty | Remarks Or Serial No.
1 | XR50M300-400004-W00 Ak 1
Eye bar
7k GE40ES
2 | G009163-4000000-01 Bearing GE40ES 1
3 | G0893P1-000062-00 Fild 62 2
Snap roller 62
4 | XR50M300-400003-W00 ﬁu 1
5 | XR50M300-400001-W00 Yﬁ.%ﬁ 1
Piston rod

6 | CL0O087C3-G00

LBH Bjj 2k Bl d50
LBH-dustproof  ring

7 | FUO619K0-G0OO

IS % %P d50
ISI-seal ring d50

8 | X70M300-400003-W00

FE

Guide sleeve

O T Ef el 115X 3.1

18 9 | G001235-011503P1-00 O-ring 115 3.1 1
WiksE+ d50
10 | X70M300-400004-WO00 Stepseal d50 1
EAwE

11 | X70M300-400008-W00

Composite bushing

12 | G001235-011005P7-00

O %18 110X5.7
O-ring 110X 5.7

HAKEN
13 | XR50M300-401000-W00 | (i oo o 1
14 | 50M3D*400004 i 1
Piston

15 | G001235-004603P5-00

O W% 718 46 X3.5
O-ring 46 X3.5




B4 BRHGE

Fig.4 Tilting cylinder

XA Z7%] XA Series
2 214 SIMPLEX 5t-6t

OSl-seal ring d110

FFs Yk e g Fei BE 4 1Y
ltem Code No. Description Qty | Remarks Or Serial No.
16 | 50M3D*400005 iﬁ(% . 1
Bearing ring
Bt
17 | FU1152L0-G00 OS! &2/ d110 2

18 | 50M3C*400008

FFFEERE M36X 2
Nut M36 X 2

19 | G000091-005070-00

5§ 5X70
Pin 5X70

20 | X70M300-400006-W01

LOES
Bushing

XR100M300-4-000-KIT

MU A2 A
Tilting cylinder kit

INC:5, 6, 7, 8, 11, 13
, 156




5  AERFNHE / AT
Fig.5 Lifting cylinder,right/left

XA R5%1 XA Series
2 &%I"1% SIMPLEX 5t-6t
5 Ly b B B FEBLE RN
Item Part NO. Description Qty | Remarks or Serial NO.
1 | XA50M300-601000-W00 HYZLEE 1 Eﬁﬂwﬂm
Nozzle valve assy For right lifting cylinder
O & &I 26 X2.4 Ey S aRliFNE|
2| G001235-002602P4-00 O-ring 26X 2.4 | For right lifting cylinder
3 | G0895P1-000050-00 il 5(.) 1
Snap ring 50
OS| % 3f& D80
4 | FU0937H0-GO0 OS- seal ring D80 1
5 | 50M3C*500002 i . 1
Snap shim
6 | 50M3D*500014 HE 1
Cooling spacer
7 | 50M3C*500003 SURI . 1
Support ring
8 | 50M3D*500001 i % 1
Piston
9 | G0895P2-000045-00 Hilel 45 1
Snap ring 45
10 | 50M3E-500001-W01 Yﬁ.%ﬂ 1
Piston rod
YRR
11 | 50M3E-502000-W01 Cylinder body left 1
A T A4
- | 50M3E-602000-W01 Cylinder body,right 1
12 | 50M3C*500008 5k 1
Connector
13 | 50M3E-500002-W01 gﬁﬁ 1
Guide sleeve
HE4E 6560
14 | SOMSE-500003-WOT | o ination bush7070 |




5  AERFNHE / AT
Fig.5 Lifting cylinder,right/left

XA R5%1 XA Series
2 &%I"1% SIMPLEX 5t-6t
A=) YL HFR o vk EE R
ltem Part NO. Description Qty | Remarks or Serial NO.
O &I 85X5.7
15 | G001235-008505P7-00 O-ring 85X 5.7 1
BRAL
16 | FUOB09KO0-G0O0 ISI &1l d65 1

ISl-seal ring d65

17

50M3E-500004-W01

DKI 5 2 FEl d65
DKI-dustproofring d65




& 6

AR

Fig.6 Lifting oil circuit

XA Z7%| XA Series

2 %1% SIMPLEX 5t-6t

F5 Lyp SR LK 4§y FEBUEH R
ltem Part NO. Description Qty | Remarks or Serial NO.
o NG
1 | Q672-18-G00 UL 45 18 6
Clamp 18
=5l
2 | 50M3D-700005 Trim border 4
2 s
3 | PKD-350-G00 e 4
Wire
[
4 | JGD-130B01990-000 Return ol pipe 1
12 # M10X 20
5 | G005781-010020-00 Bolt M10X 20 2
#pE 10
6 | G000093-000010-00 Washer 10 2
7 | 50M3A-710000 il 1
Three-way joint
PR
8 | JGD-130B03000-000 Return oil pipe 1
35455 4 b
9 | JGG-13A00670A10-000 IR SR 1
Hose assy
10 | XRS75M300-702000- —EdEk 1
001 Three-way joint
P 24
11 | J000982-000024-00 Washer 24 1
12 | 50M3E-700002-002 2k 1
Connector
13 | 50M3E-703000-001 PRI — 1
Speed limiting valve
1 33
14 | J000982-000033-00 Washer 33 2
15 | XA50M300-700001-000 HIB Sk 1
Connector

10




K6 EFHRG XA %% XA Series

Fig.6 Lifting oil circuit 2 %114 SIMPLEX 5t-6t
s kLY e i FEBOEHER
ltem Part NO. Description Qty | Remarks or Serial NO.
16 | XA50M300-701000-000 FAEK 1
Connector
17 | XA50M300-702000-000 LA 1
Connector
EIMN=
18 | JGD-130B01550-000 Return oil pipe 1
75 At ﬁ_‘.\ v
19 | JGG-16A01060Z10-000 R 1
Hose assy
ey
20 | R450-540001-000 % 1
Clip
5 10
21 | G0097P1-000010-00 Washer 10 1

1"




K7
Fig.7

Fabax ki
Lifting part

XA %% XA Series
2 1% SIMPLEX 7t
FF5 YL B2 i A EE 41
ltem Part NO. Description Qty | Remarks or Serial NO.

1 | LH-2434061-100 %ﬁ% 2

Chain
7

2 | X70M300-100000-000 IR IR 1

Outer mast
——

3 | X70M300-200000-000 NI 1
Inner mast
T X

4 | X70M300-300000-000 1
Cargo fork frame

5 | XA70M300-600000-000 EE%YH&%"&I . 1
Lifting cylinder,right
2 M24 X 80

6 | G005783-024080-00 Bolts M24 X 80 2
g 24

7 | G000093-000024-00 Washer 24 2
Je T EL

8 | 7M3E-500000-001 Lifting cylinder, left !
ﬁ ‘: v/

9 | XR50M300-400000-000 hﬂlﬂﬂﬁl_ 2
Tilting cylinder
e Y7 P4 b

10 | 7M3-010000 TR 2
Fork assembly
EEE M16X 70

11 | G005782-016070-00 Nut M16 X 70 2
g 16

12 | G000093-000016-00 Washer 16 2

13

12




& 8
Fig.8

CAIRE S

Outside mast

XA 7% XA Series
2 %1% SIMPLEX 7t
i Yrkg &K g e EGE A
ltem Part NO. Description Qty | Remarks or Serial NO.
imilyzs
1 | 50M3A-120000 fise( ) 2
Side roller
B2 M20X 1.5 100
2 | G005785-020100-01 Bolt M20 % 1.5% 100 47
3 | 50M3E-100001 giﬁﬁ@. 2
Guide shim
WA
4 | 50M3E-100002 Adjust shim 4
VB TN
5 | 7M3E-102000 IR 2
Lift roller
6 | G0894P1-000055-00 | i/l 55 2
Snap ring 55
—
7 | X70M300-101000-000 o '].7"44‘ . 1
Outside carriage
A M10X 1
8 | G001152-010001-00 Ol cup M0 1 4
9 | 50M3A-100001 WAL |4
Inclined cylinder axis
10 | 50M3A-100002 1EZHR 4
101 ’ Check plate
. E?
w2 11 | G000093-000008-00 | LT 8 8
Washer 8
124 M8X 16
12 | G005781-008016-00 Bolt M8 16 8
13 | A50M300-100001-000 L - 2
Bearing liner
g 20
14 | G000093-000020-00 Washer 20 4

13




&9
Fig.9

W15

Inside mast

XA &% XA Series
2 &I 7% SIMPLEX 7t

75 LY/ R B2 B R EE A
Item Part NO. Description Qty | Remarks or Serial NO.

1 50M3A-200001 HiAR . 2
Pressing plate

2 | 7M3-202000 RIaEREE 2
Lift roller
i 10

3 | G000093-000010-00 Washer 10 4
(RS

4 | 7M3-200001 Spacer bush 4
12 F M10 X 20

5 | G005781-010020-00 Bolt M10% 20 4
B

6 | 50M3A-200003 Sprocket shaft 2

r—

7 | X70M300-201000-000 W].LKMS . 1
Inside carriage

8 | G0894P1-000055-00 i 55 2
Snap ring 55

9 | 7M3E-102000 IR 2
Lift roller
m NN

10 | 50M3A-120000 izt 2
Side roller

14




& 11
Fig.11

B X i B

Fork assembly

XA &% XA Series
2 &I 7% SIMPLEX 7t

FFs YR R4S M FEBE A ER
Item Part NO. Description Qty | Remarks or Serial NO.
"y
1 | 50M3A-312000-WO00 %'%.J Al 1
Pin assy
2 | 50M3A-310005-W00 Lty 1
Upper hook
| e
3 | 7M3-010002-W00 Uik 1
Fork
4 | 50M3A-310007-WO00 T 1
i Lower hook

15




B12 X

Fig.12 Fork arm carriage

XA &% XA Series
2 %142 SIMPLEX 7t

75 Ly R {88 I EOE H 4R
ltem Code No. Description Qty | Remarks Or Serial No.

2 A8 i

1 | X70M300-302000-000 FBR . 1
Load restrainer
M Ny

2 | 50M3A-120000 fuzzie(1) 2
Crose roller( 1)

il

3 | X70M300-301000-000 SURE . 1
Fork carriage
ks

4 | 50M3A-300002 Adjust shim 2

5 | 50M3A-300001 RAL I 2
Roller seat
P 22

6 | G000093-000022-00 Washer 22 4

7 | 7M3E-102000 IR 6
Lift roller

8 | G0894P1-000055-00 Fildl 55 6
Snap roller 55

9 | 50M3A-300003 bRkt 4
Bolt
16

10 | G0097P1-000016-00 Washer 16 8
#HPE 16

11 | G000093-000016-00 Washer 16 8
1244 M16 X 45

12 | G005783-016045-00 Bolt M16 X 45 8

13 | G0894P1-000035-00 Fild 35 3
Snap roller 35
b

14 | 50M3A-120000 fuizse(l 1) 3
Crose roller(1 1)

15 | G000093-000012-00 i 12 1
Washer 12

16




E12 HRXZE

Fig.12 Fork arm carriage

XA &% XA Series
2 %142 SIMPLEX 7t

5 Yk e g v e 4 Y
ltem Code No. Description Qty | Remarks Or Serial No.
12 M12X 25
16 | G005783-012025-00 Bolt M12 % 25 1

17




B 13 iFhhEr

Fig.13 Tilting cylinder

XA &% XA Series
2 %142 SIMPLEX 7t

FFs Yk e g FIEEUE Y
Item Code No. Description Qty | Remarks Or Serial No.
1 | XR50M300-400004-W00 Ak 1
Eye bar
7k GE40ES
2 | G009163-4000000-01 Bearing GE40ES 1
3 | G0893P1-000062-00 Fild 62 2
Snap roller 62
4 | XR50M300-400003-W00 ﬁu 1
5 | XR50M300-400001-W00 Yﬁ.%ﬁ 1
Piston rod

6 | CL0O087C3-G00

LBH Bjj 2k Bl d50
LBH-dustproof  ring

7 | FUO619K0-G0OO

IS % %P d50
ISI-seal ring d50

8 | X70M300-400003-W00

FE

Guide sleeve

O T Ef el 115X 3.1

18 9 | G001235-011503P1-00 O-ring 115 3.1 1
WiksE+ d50
10 | X70M300-400004-WO00 Stepseal d50 1
EAwE

11 | X70M300-400008-W00

Composite bushing

12 | G001235-011005P7-00

O %18 110X5.7
O-ring 110X 5.7

HAKEN
13 | XR50M300-401000-W00 | (i oo o 1
14 | 50M3D*400004 i 1
Piston
O JE % &t 46X 3.5
15 | G001235-004603P5-00 | o Wy oo 1

18




B 13 RR T
Fig.13 Tilting cylinder

XA &% XA Series
2 %142 SIMPLEX 7t

OSl-seal ring D110

FFs Yk e g Fei BE 4 1Y
ltem Code No. Description Qty | Remarks Or Serial No.
16 | 50M3D*400005 iﬁ(% . 1
Bearing ring
Bt
17 | FU1152L0-G00 OS! &2/ D110 2

18 | 50M3C*400008

FFFEERE M36X 2
Nut M36 X 2

19 | G000091-005070-00

5§ 5X70
Pin 5X70

20 | X70M300-400006-W01

LOES
Bushing

XR100M300-4-000-KIT

MU A2 A
Tilting cylinder kit

INC:5, 6, 7, 8, 11, 13
, 156

19



14  ZRFMIL / AR
Fig.14 Lifting cylinder,right/left

XA R5%1 XA Series
2 &% SIMPLEX 7t
5 Ly b B B FEBLE RN
Item Part NO. Description Qty | Remarks or Serial NO.
1 | XA70M300-601000-W00 HYZLEE 1 .E@ﬂ.ﬂﬁﬂﬁﬁ.
Nozzle valve assy For right lifting cylinder
O JE% 41 26X 2.4 Ey S aRliFNE|
2| G001235-002602P4-00 O-ring 26X 2.4 | For right lifting cylinder
3 | G0895P1-000050-00 i 5(.) 1
Snap ring 50
OS| % 3f8 D85
4 | FU0977HO-GO0O OSI- seal ring D85 1
5 | 7M3E-500003-W01 i . 1
Snap shim
6 | 50M3D*500014 HE 1
Cooling spacer
7 | 7M3*500002 SURI . 1
Support ring
8 | 7M3E-500001-W01 i % 1
Piston
9 | G0895P2-000045-00 Hilel 4? 1
Snap ring 45
10 | 50M3E-500001-W01 ﬁ.%ﬂ 1
Piston rod
YRR
11 | 7M3E-502000-W01 Cylinder body left 1
A T A4
- | 7M3E-602000-WO1 Cylinder body,right L
12 | 50M3C*500008 5k 1
Connector
13 | 7M3E-500002-W01 %rﬂﬁ 1
Guide sleeve
HE4E 6560
14 | SOMSE-500003-WOT | o ination bush7070 |

20




14  ZRFMIL / AR
Fig.14 Lifting cylinder,right/left

XA %51 XA Series
2 %113 SIMPLEX 7t
A=) Lyb SN HFR o vk EE R
ltem Part NO. Description Qty | Remarks or Serial NO.
O & 90X 5.7
15 | G001235-009005P7-00 O-ring 90X 5.7 1

16 | FUO809KO0-G0OO

ISI % &} [ D65
ISl-seal ring D65

17 | 50M3E-500004-W01

DKI B2k & D65
DKI-dustproofring D65

21




Bl 15 EBARS
Fig.15 Lifting oil circuit

XA Z7%| XA Series

2 %1% SIMPLEX 7t

F5 Lyp SR LK 4§y FEBUEH R
ltem Part NO. Description Qty | Remarks or Serial NO.
o NG
1 | Q672-18-G00 UL 45 18 6
Clamp 18
=5l
2 | 50M3D-700005 Trim border 4
2 s
3 | PKD-350-G00 e 4
Wire
[
4 | JGD-130B01990-000 Return ol pipe 1
12 # M10X 20
5 | G005781-010020-00 Bolt M10X 20 2
#pE 10
6 | G000093-000010-00 Washer 10 2
7 | 50M3A-710000 il 1
Three-way joint
PR
8 | JGD-130B03000-000 Return oil pipe 1
35455 4 b
9 | JGG-13A00670A10-000 IR SR 1
Hose assy
10 | XRS75M300-702000- —EdEk 1
001 Three-way joint
P 24
11 | J000982-000024-00 Washer 24 1
12 | 50M3E-700002-002 2k 1
Connector
13 | 7M3E-701000-001 PRI — 1
Speed limiting valve
1 33
14 | J000982-000033-00 Washer 33 2
15 | XA50M300-700001-000 HIB Sk 1
Connector

22




E15 EHARS XA %% XA Series

Fig.15 Lifting oil circuit 2 %1% SIMPLEX 7t
s kLY e i FEBOEHER
ltem Part NO. Description Qty | Remarks or Serial NO.
16 | XA50M300-701000-000 FAEK 1
Connector
17 | XA50M300-702000-000 LA 1
Connector
EIMN=
18 | JGD-130B01550-000 Return oil pipe 1
75 At ﬁ_‘.\ v
19 | JGG-16A01060Z10-000 R 1
Hose assy
ey
20 | R450-540001-000 % 1
Clip
5 10
21 | G0097P1-000010-00 Washer 10 1

23




Kl 16
Fig.16

T A
Lifting part

XA R% XA Series
2 %1142 SIMPLEX 8.5t
F5 YEHD R Ho= A EE 41
ltem Part NO. Description Qty | Remarks or Serial NO.
-

1 | X80M300-100000-000 ARES 1
Outer mast
SINES

2 | X80M300-200000-000 1
Inner mast

3 | A80M300-000001-000 YEE{E.IE @@ 2
Cylinder fixing bolt
#REE M20

4 | G006170-000020-00 Nut M20 2

5 | A50M400-000001-000 BRET 2
Screw
N 2%

6 | A80M300-001000-000 /EEﬁIS'Z};é 2
Cylinder support pad
e 12

7 | G0097P1-000012-00 Washer 12 4
1ERE M12

8 | G006170-000012-00 Nut M12 8
iy SSanliifiil

9 | 7MS3E-500000-001 Lifting cylinder,left !

10 | XR100M300-400000-000 1@??&‘/&6&11 2
Tilting cylinder
= hn

11 | X70M300-300000-000 Bk 1
Cargo fork frame

12 | XA70M300-600000-000 E‘Eﬂymﬁl . 1
Lifting cylinder,right

13 | LH-2434061-100 %’% 2
Chain

14 | 8M3-000001 s 4
Spacer

15 | Q701B90-NPT1/8-G00 YEE.% 2
Qil cup

24




K16  EFHH XA R7%| XA Series
Fig.16  Lifting part 2 %1% SIMPLEX 8.5t
FF5 YL B4 S Hoe FEBOEHER
ltem Part NO. Description Qty | Remarks or Serial NO.
g% M16X 80
16 | G005782-016080-00 Bolt M16 X 80 2
g 16
17 | G000093-000016-00 Washer 16 2

25




& 17
Fig.17

CANE'S

Outside mast

12

NN

XA % %] XA Series
2 %1% SIMPLEX 8.5t
g YR R & A& U 4
ltem Part NO. Description Qty | Remarks or Serial NO.
LA
1 | X70M300-101000-000 %I].*ﬁg . 1
Outside carriage
B3R
2 | 8M3-100001 Check plate 4
ik 8
3 | G000093-000008-00 Washer 8 8
12k M8X 16
4 | G005781-008016-00 Bolt M8 X 16 8
5 | 8M3-100002 MR |4
Inclined cylinder axis
A M10X 1
6 | G001152-010001-00 Oil cup M10 1 4
7 | A80M300-100001-000 B L 2
Bearing liner
i 20
8 | G000093-000020-00 Washer 20 4
1242 M20X1.5X130
9 | G005785-020130-01 Bolt M20 X 1.5 % 130 4
TR
10 | 50M3E-100002 Adjust shim 4
w4
11 | 50M3E-100001 T 2
Guide shim
N R4S
12 | A100M300-10200-000 @ﬁ{&% 2
Lift roller
13 | G0894P1-000055-00 il 55 2
Snap ring 55
11l NN
14 | 50M3A-120000 fuwse(l ) 2
Side roller

26




& 18 W4 XA Z&%)] XA Series

Fig.18 Inside mast 2 %74 SIMPLEX 8.5t
FFs YeHD R4S LG FEBE A ER
Item Part NO. Description Qty | Remarks or Serial NO.
—
1 | A80OM300-201000-000 W].jﬁﬁg . 1
Inside carriage
2 | 8M3-200003 Ji R . 2
Pressing plate
3 | G000093-000010-00 i 10 4
Washer 10
14 M10 X 20
4 | G005781-010020-00 Bolt M10 X 20 4
BEFC
5 | 8Ms3-200002 Sprocket shaft 2
6 | 8M3-200001 # 4
i Pad
7 | 8M3-202000 Tt 2
Lift roller
il NAR 78
8 | 50M3A-120000 b ‘Mﬁh 2
Side roller
\ 9 | A100M300-102000-000 f@ﬁ%ﬁ% 2
Lift roller
10 | G0894P1-000065-00 Fild 65 2
Snap ring 65
g "\
~U
9
10

27




E19 X% XA %% XA Series

Fig.19 Fork arm carriage 2 %1142 SIMPLEX 8.5t
F5 Yyklg 4K & FyEEE R
ltem Code No. Description Qty | Remarks Or Serial No.
sl
1 | XRJ85M300-301000-000 SR A . 1
Fork carriage
B3 S
2 | A100M300-300003-503 Fork shaft 2
e
3 | XRJ85M300-302000-000 | ~° 1
Fork
EETIT
4 8M3-300002 Baffle 2
5 | G005783-012040-00 gfﬁ M12x40 4
P 12
6 G000093-000012-00 Washer 12 4
N AE
7 | A100M300-102000-000 Eﬂ/&% 4
Lift roller
8 | G0894P1-000060-00 41t 60 4
Snapring 60
MRE(T)
9 50M3A-120000 Side roller (1) 2
Mz
10 | 8M3-307000 fuizse 2
Side roller
11 | G0894P1-000045-00 i 45 2
Snap ring 45
12 | 8M3-300004-001 RAEE 2
Roller seat
PR
13 | 8M3-300005 Adjust shim 2
A\
14 | 8M3-300006 Bkt 4
Bolt
i 24
15 | G000093-000024-00 Washer 24 4
16 | GX160M300-303000-000 E,HU%FJZ. 1
Right bearing pedestal

28



B 19 HXE

Fig.19 Fork arm carriage

XA %% XA Series
2 %1122 SIMPLEX 8.5t

g Yrkkig AR o HEBUEHER
ltem Code No. Description Qty | Remarks Or Serial No.
47K 7206E
17 | GT00297-0007206-01 Bearing 7206E 2
By 4
18 | GX160M300-300006-000 2
Dust cover
2N 2
19 | GX160M300-300007-000 Bt 2
Dust cover
12
20 | G0097P1-000012-00 Washer 12 4
R
21 | GX160M300-300001-000 ﬁ%‘g )#. 16
Adjust shim
22 | AJ100M300-300001-001 BRAT 2
Screw
23 | GX160M300-304000-000 E%g‘@. 1
Left bearing pedestal
24 | AJ100M300-300002-000 ﬁg. 1
Cooling spacer
25 | G000308-000012-00 HXR 012 1
Steel ball

29




B 20 fHANHED

Fig.20 Tilting cylinder

XA &% XA Series
2 %742 SIMPLEX 8.5t

FFs Yk B s ¥ FIEEUE Y
Item Code No. Description Qty | Remarks Or Serial No.

7% GE50ES

1 | G009163-5000000-01 Bearing GE50ES 1

2 XR100M300-400003-W00 HkFSk 1
Eye bar

* IR RE M48 X 2

3 | 8M3*400002A Nut M48 X 2 1

4 | XR50M300-400001-W00 Yﬁ.%ﬂ 1
Piston rod
LBH jj2: & d50

5 | CL0087C3-Goo LBH-dustproof  ring L
ISI % d50

6 | FU0619K0-G0O0 ISl-seal ring d50 1
O T Hf el 125X 3.1

7 | G001235-012503P1-00 O-ring 1253 1 1
[=N

8 | X100M300-400002-W00 ﬁ@E 1
Guide sleeve
Wrkedt d50

9 | X100M300-400003-W00 Stepseal d50 1
4

10 | X100M300-400004-W00 2
Snap roller
O L% =Tkl 120X5.7

11 | G001235-012005P7-00 O-ring 120X 5.7 1

12 XR100M300-400008- HHE 1

W00 Composite bushing
13 XR100M300-401000- RN 1
W00 Cylinder body

OS| #%#PE D120

14 | FU1212L0-G00 OSl-seal ring D120 2
O 18 55X 3.1

15 | G001235-005503P1-00 O-ring 55X 3.1 1

30




B 20 AR
Fig.20 Tilting cylinder

XA &% XA Series
2 %742 SIMPLEX 8.5t

XR100M300-4-000-KIT

Tilting cylinder kit

FFs Yk B s ¥ FIEEUE Y
ltem Code No. Description Qty | Remarks Or Serial No.
16 | 8M3*400009 SRS 1
Bearing ring
17 | 8M3*400008 ey
Piston
THEIREE M42X 2
18 | GX120M300-400010-W00 Nut M42 X 2 1
£58x80
19 | G000091-008080-00 Pin 8% 80 1
20 | X100M300-400002-W00 HE . 1
Bushing
MU A2 A INC:5, 6, 7, 8, 11, 13

, 156

31



& 21
Fig.21

EEFHME | AR
Lifting cylinder,right/left

XA 7% XA Series
2 1142 SIMPLEX 8.5t
75 LY/p RN ZFR M= ik aE HER
Item Part NO. Description Qty | Remarks or Serial NO.

1 | GosesP1-000050-00 | L1 50 1
Snap ring 50
OS| #+fE D85

2 FU0977HO0-GO0 OSI- seal ring D85 1

3 | 7M3E-500003-W01 By . 1
Snap shim

4 | 50M3D*500014 HE 1
Cooling spacer

5 | 7M3*500002 SURME 1
Support ring

6 | 7M3E-500001-W01 ik 1
Piston

7 G0895P2-000045-00 g 45 1
Snap ring 45

8 | 50M3E-500001-wo1 | mEAF 1
Piston rod
AR

9 7TM3E-502000-W01 Cylinder body,left 1
VENARLN

10 | 7M3E-602000-W01 Cylinder body,right 1

11 | 50M3C*500008 %% 1
Connector

- 7M3E-500002-W01 EHE“E 1
Guide sleeve

G 44% 7070

12 | 8M3-500007-W01 Combination bush7070 |
O JE% 8 95X 5.7

13 | G001235-009505P7-00 O-ring 95X 5.7 1
ISI % &t & D65

14 | FU0849K0-G00 ISl-seal ring D65 1

32




22  ZRFMIL / AR
Fig.22 Lifting cylinder,right/left

XA &%l XA Series
2 %" J4 SIMPLEX 8.5t
Frs Yk B2 o vk EE R
ltem Part NO. Description Qty | Remarks or Serial NO.
DKI Bii 2 & D70
15 | 8M3-500008-W01 DKI-dustproofring D70 L
16 | XA85M300-602000-W00 AL 1 EE}HEE ﬁﬂﬂ.
Nozzle valve assy For right lifting cylinder
O JE %1 30X 3.1 PEY5) gl aw|

17

G001235-002602P4-00

O-ring 30X3.1

For right lifting cylinder

33




22 HBARS
Fig.22 Lifting oil circuit

XA Z7%| XA Series

2 %1% SIMPLEX 8.5t

Fg Ykt 2R 4§ FEBOEHER
ltem Part NO. Description Qty | Remarks or Serial NO.

1 | Q672-18-G00 LT 18 6
Clamp 18
i 3ul

2 | 50M3D-700005 Trim border 4

2

3 | PKD-450-G00 LAy 4
Wire
[FlyhE ¢ 131900

4 | X80M300-700002-000 | ¢y i pipe & 13X 1900 1

5 | X100M300-700002-000 BBk - 1
Three-way joint
4 M10X 16

6 | G005781-010016-00 Bolt M10X 16 2
P 10

7 | G000093-000010-00 Washer 10 2
[BlyH % & 13X 1000

8 | X100M300-700005-W00 Return oil pipe 131900 L
Ry t4 B

9 | JGG-19A00950210-000 IR A 1
Hose assy

10 | 7M3E-701000-001 $ﬁ]ﬁ]$@. 1
Speed limiting valve

IR 2% )

11 | G001235-003403p5-00 | O HHH 3435

12 | 8M3-700008-001 =k 1
Connector
g 27

13 | J000982-000027-00 Washer 27 1

14 | X85M300-701000-000 — Bk - 1
Three-way joint
25 At o4

15 | JGG-16A0067028-000 R 1
Hose assy

34




22 HBARS
Fig.22 Lifting oil circuit

XA Z7%| XA Series

2 %1% SIMPLEX 8.5t

s Ykt HFER i FEBOEHER
ltem Part NO. Description Qty | Remarks or Serial NO.
16 | XA85M300-703000-000 A 1
Connector
17 | XA80M300-703000-WO00 P 1
Connector
[BIHE 13X 1350
18 | JGD-130B01550-000 Return oil pipe & 13X 1350 L
19 | R450-540001-000 E% 1
Clip
P 10
20 | G0097P1-000010-00 Washer 10 1

35




K 23
Fig.23

T A
Lifting part

XA R% XA Series
2 %1% SIMPLEX 10t
F5 Ykt 2R i A EE 41
ltem Part NO. Description Qty | Remarks or Serial NO.
e

1 | X80M300-100000-000 IR IR 1

Outer mast
S

2 | X80M300-200000-000 NI 1
Inner mast

3 | A80M300-000001-000 VEH—fﬁ.I% E?#I\ 2
Cylinder fixing bolt
IR EE M20

4 | G006170-000020-00 Nut M20 2

5 | A50M400-000001-000 BRET 2
Screw
y % 3

6 | A80M300-001000-000 /mﬁiﬁi 2
Cylinder support pad
12

7 | G0097P1-000012-00 Washer 12 4
2R M12

8 | G006170-000012-00 Nut M12 8
Yoy Sy R ifiiN

9 | 7MS3E-500000-001 Lifting cylinderleft !

10 | XR50M300-400000-000 @éﬁhﬂa—{ﬂ. 2
Tilting cylinder
e hn

11 | X70M300-300000-000 POk 1
Cargo fork frame

12 | XA70M300-600000-000 E.E}HE%I . 1
Lifting cylinder,right

13 | LH-2434061-100 %% 2
Chain

14 | 8M3-000001 s 4
Spacer

15 | Q701B90-NPT1/8-G00 VEH% 2
Oil cup

36




K23 EFHEH XA R7%| XA Series
Fig.23  Lifting part 2 %114 SIMPLEX 10t
FF5 YrkHD B4 S Hoe FEBOEHER
ltem Part NO. Description Qty | Remarks or Serial NO.
g% M16X 80
16 | G005782-016080-00 Bolt M16 X 80 2
g 16
17 | G000093-000016-00 Washer 16 2

37




& 24
Fig.24

CANE'S

Outside mast

1

2

A\

12

XA % %] XA Series
2 14 SIMPLEX 10t
g YR R & A& U 4
ltem Part NO. Description Qty | Remarks or Serial NO.
LA
1 | X100M300-101000-000 %I].*ﬁg . 1
Outside carriage
B3R
2 | 8M3-100001 Check plate 4
ik 8
3 | G000093-000008-00 Washer 8 8
12k M8X 16
4 | G005781-008016-00 Bolt M8 X 16 8
5 | 8M3-100002 MR |4
Inclined cylinder axis
A M10X 1
6 | G001152-010001-00 Oil cup M10 1 4
7 | A80M300-100001-000 B L 2
Bearing liner
i 20
8 | G000093-000020-00 Washer 20 4
1242 M20X1.5X130
9 | G005785-020130-01 Bolt M20 X 1.5 % 130 4
TR
10 | 50M3E-100002 Adjust shim 4
w4
11 | 50M3E-100001 T 2
Guide shim
N R4S
12 | A100M300-102000-000 @ﬁ{&% 2
Lift roller
13 | G0894P1-000055-00 il 55 2
Snap ring 55
11l NN
14 | 50M3A-120000 fuwse(l ) 2
Side roller

38




K 25 W4 XA Z&%)] XA Series

Fig.25 Inside mast 2 %74 SIMPLEX 10t
FFs YeHD R4S LG FEBE A ER
Item Part NO. Description Qty | Remarks or Serial NO.
—
1 | A100M300-201000-000 W].jﬁﬁg . 1
Inside carriage
2 | 8M3-200003 Ji R . 2
Pressing plate
3 | G000093-000010-00 i 10 4
Washer 10
14 M10 X 20
4 | G005781-010020-00 Bolt M10 X 20 4
BEFC
5 | 10M3-200002 Sprocket shaft 2
6 | 10M3-200001 # 4
i Pad
7 | 10M3-202000 Tt 2
Lift roller
il NAR 78
8 | 50M3A-120000 b ‘Mﬁh 2
Side roller
\ 9 | A100M300-102000-000 E}Hﬁ% 2
Lift roller
10 | G0894P1-000055-00 Fild 65 2
Snap ring 65
g "\
~U
9
10

39




E26 X%

Fig.26 Fork arm carriage

XA %7l XA Series
2 %148 SIMPLEX 10t

Fg Yk B i wE G R
ltem Code No. Description Qty | Remarks Or Serial No.

124 M12X 40

1 | G005783-012040-00 Bolt M12 X 40 4
i 12

2 | G000093-000012-00 Washer 12 4
LR

3 | 8M3-300002 Baffle 2
B X

4 | A100M300-300003-503 Fork shaft 2
242 M6X 16

5 | G005783-006016-00 Bolt M6 X 16 4

6 | G000093-00006-00 I 6

) ) Washer 6 4

il

7 | 8M3-305000 Pin shaft 2

8 | AJ100M300-300001-000 ol
Screw
THEE R

9 | 8M3-306000 Adjust shim 2
HHRX

10 | 10M3-302000 Right fork arm 1
AR M10X1

11 | GB001153-010001-00 Oil cup M10 % 1 2
i Hh

12 | 8M3-306000 Pin shaft 2
R

13 | 10M3-302005 4
Cover plate
(.

14 | 10M3-302001 DXk 1
Fork

15 | 10M3-302004 £ . 2
Copper bushing

16 | G000093-000008-00 i1 8 12
Washer 8

40




K26 HXZE XA %5 XA Series

Fig.26 Fork arm carriage 2 %142 SIMPLEX 10t
55 PyrY A = HEEE R
ltem Code No. Description Qty | Remarks Or Serial No.
124 M8X 20
17 | G005783-008020-00 Bolt M8 X 20 12
18 | G0894P1-000045-00 1t 45 4
Snap roller 45
IS s
19 | 8M3-307000 izt 4
Crose roller
20 | 8M3-300006 bRkt 4
Bolt
g 24
21 | G000093-000024-00 Washer 24 4
B T R
22 | 8M3-300004-001 RACHE 2
Roller seat
PRy
23 | 8M3-300003 Adjust shim 2
24 | G0894P1-000065-00 Fildl 65 6
Snap roller 65
25 | A100M300-102000-000 E}H&% 6
Lift roller
M NN
26 | 50M3A-120000 fuzzse(1) 2
Crose roller
Jin
27 | A100M300-301000-000 SRR . 1
Fork carriage
1)
28 | A100M300-300002-000 U RiR 2
U-bolt
29 | G0097P1-000008 i[d 8 4
Washer
=5 M8
30 | G006170-000008-00 Nut M8 8
31 | A100M300-300001-000 FILURE] 2
Set screw
L M16
32 | G006170-000016-00 Nut M16 2

41




B 27 ABTAH L

Fig.27 Tilting cylinder

XA &% XA Series
2 %142 SIMPLEX 10t

75 Yk B s ¥ FIEEUE Y
Item Code No. Description Qty | Remarks Or Serial No.

7% GE50ES

1 | G009163-5000000-01 Bearing GE50ES 1

2 | 8M3*400001A ATk 1
Eye bar

* IR RE M48 X 2

3 | 8M3*400002A Nut M48 X 2 1

4 XR100M300-400001-W00 Iﬁ%ﬁ 1
Piston rod
LBH jj2: & d50

5 | CL0087C3-Goo LBH-dustproof  ring L
IS| %%}/l d50

6 | FU0619K0-G0O0 ISl-seal ring d50 1
O JE# I8 125X5.7

7 | G001235-012505P7-00 O-ring 125X 5.7 1
[=N

8 | X100M300-400002-W00 ﬁ@E 1
Guide sleeve
Wrkedt d50

9 | X100M300-400003-W00 Stepseal d50 1
4

10 | X100M300-400004-W00 2
Snap roller
O L% =Tkl 120X5.7

11 | G001235-012005P7-00 O-ring 120X 5.7 1

. HHE
12 | 8M37400007 Composite bushing 1
13 XR100M300-401000- RN 1
W00 Cylinder body

OS| #%#PE D120

14 | FU1212L0-G00 OSl-seal ring D120 2
O 18 55X 3.1

15 | G001235-005503P1-00 O-ring 55X 3.1 1

42




K27 BN
Fig.27 Tilting cylinder

XA &% XA Series
2 %142 SIMPLEX 10t

XR100M300-4-000-KIT

Tilting cylinder kit

75 YIRS B s ¥ FIEEUE Y
ltem Code No. Description Qty | Remarks Or Serial No.
16 | 8M3*400009 SURIE 1
Bearing ring
17 | 8M3*400008 3
Piston
TR EE M42X 2
18 | GX120M300-400010-W00 Nut Md2 X 2 1
4 5X60
19 | G000091-005060-00 Pin 5% 60 1
20 | 8M3*400010 £ . 1
Copper bushing
AUARH I BT A5 2 INC:5, 6, 7, 8, 11, 13

, 156

43



28  ZARFMIL / AR
Fig.28 Lifting cylinder,right/left

XA %51 XA Series
2 %714 SIMPLEX 10t
5 Ly b B s S 4
Item Part NO. Description Qty | Remarks or Serial NO.
1 | G0895P1-000060-00 i 6(.) 1
Snap ring 60

2 | FU1078H0-G0O

OSI ##f& D100
OSI- seal ring D100

9 | 10M3E-501000-WO01

Cylinder body,left

3 | 10M3E-500001-WO01 By . 1
Snap shim

4 | 1om3e-500002-w01 | HE 1
Cooling spacer

5 10M3E-500003-W01 SR . 1
Support ring

6 | 10M3E-500004-w01 | HE 1
Piston

7 G0895P2-000050-00 g 5(.) 1
Snap ring 50

8 | 10M3E-500004-Wo1 | WEHT 1
Piston rod
AR

- | 10M3E-601000-W01

AR
Cylinder body,right

12 | 8M3-500007-W01

Combination bush7070

10 | 50M3C*500008 %% 1
Connector
11 | 10M3E-500006-W01 Efﬁg 1
Guide sleeve
G 44% 7070

13 | G001235-010505P7-00

O JE& stk 105X5.7
O-ring 1056X5.7

14 | FUO849K0-G00

ISI %% /& D70
ISl-seal ring D70

44




28  ZARFMIL / AR
Fig.28 Lifting cylinder,right/left

XA &%l XA Series
2 %" J% SIMPLEX 10t
Frs Yk B2 o vk EE R
ltem Part NO. Description Qty | Remarks or Serial NO.
DKI Bii 2 & D70
15 | 8M3-500008-W01 DKI-dustproofring D70 L
16 | XA100M300-602000-W00 AL 1 Eﬁﬂ'{lﬂfﬁﬂﬂ
Nozzle valve assy For right lifting cylinder
O JE %1 30X 3.1 PEY5) gl aw|

17

G001235-003003P1-00

O-ring 30X3.1

For right lifting cylinder

45




29 HEARS
Fig.29 Lifting oil circuit

XA Z7%| XA Series

2 %1% SIMPLEX 10t

Fg kLY ey i Ligs G R
ltem Part NO. Description Qty | Remarks or Serial NO.
Y IS
1 | Q672-18-G00 RLIFH 18 6
Clamp 18
il
2 | 50M3D-700005 Trim border 4
o2
3 | PKD-450-G00 Lk 4
Wire
[Fl7hE & 13X2050
4 X100M300-700002-W00 Return oil pipe ¢ 13X2050 1
5 | X100M300-700002-000 :ﬁ%%ﬁ:. . 1
Three-way joint
124 M10X 16
6 | G005783-010016-00 Bolt M10X 16 2
KE 10
7 | G000093-000010-00 Washer 10 2
[H13HE & 133000
8 | X100M300-700005-W00 Return oil pipe ¢ 133000 1
Ry t4 Bl
9 | JGG-19A00950211-000 IR 1
Hose assy
10 | XSF2-F25L-10T-Go0 | IR 1
Speed limiting valve
O W% /18 34 X3.5
11 | G001235-003403P5-00 O-ring 34X 3.5
12 | 8M3-700008-001 Bk 1
Connector
i 27
13 | J000982-000027-00 Washer 27 1
14 | X85M300-701000-000 — Bk - 1
Three-way joint
5 A5 24 s
15 | JGG-16A00670A8-000 R R 1
Hose assy

46




29 HEARS
Fig.29 Lifting oil circuit

XA Z7%| XA Series

2 %1% SIMPLEX 10t

s kLY e i FEBOEHER
ltem Part NO. Description Qty | Remarks or Serial NO.
16 | XA85M300-702000-000 FAEK 1
Connector
17 | XA85M300-703000-000 LA 1
Connector
EME ¢ 13X 1500
18 | X100M300-700004-W00 Return oil pipe ¢ 13X 1500 1
19 | R450-540001-000 EH.% 1
Clip
P 10
20 | G0097P1-000010-00 Washer 10 1

47




& 30 ABEM
Fig.30 Lifting oil circuit

XA Z 7% XA Series
2 %1% SIMPLEX 10t

F5 Lyp SR LK 4§y FEBUEH R
ltem Part NO. Description Qty | Remarks or Serial NO.

124 M8 X 30

1 G005783-008030-00 Bolt M8 X 30 6
#

2 | G000093-000008-00 2[E 8 6
Washer 8

G000096-000008-00 I[E 8

3 ) : Washer 8 6

4 XA100M300-840000-000 WJYEEE’. . 1
Steel oil pipe
3 485 24

5 | JGG-08A00480A2-000 | TLE R 2
Hose assy
545 o4 b

6 | JGG-08A00450A2-000 B Bk 2
Hose assy

7 | 1.4QN5-800001 HEBE 4
Nut

8 XA100M300-831002-000 E% 4
Connector

- > 9 | X100M300-800006-000 SR 2
@ Plate
s

124 M10 X 30

10 | G05783-01003-00 Bolt M10% 30 8
I8 10

11 | G000093-000010-00 Washer 10 12

vk A%

12 | XA100M300-810000-000 e o 1
Steel oil pipe

13 | X100M300-800005-000 SR 2
Plate
PR

14 | G160M300-800005-000 Clip 4
12k M10 X 35

15 | G005783-010035-00 Bolt M10X 35 4

48




& 30 ABEM
Fig.30 Lifting oil circuit

XA Z7%| XA Series

2 %1% SIMPLEX 10t

s kLY e A6 FEBOEHER
ltem Part NO. Description Qty | Remarks or Serial NO.

16 | X100M300-800006-000 JifAE SR 1
The left pulley support
1 16

17 | G000093-000016-00 Washer 16 6
2k M16 X 45

18 | G005783-016045-00 Bolt M16 X 45 4

19 | A100M300-805000-000 Fit 2
Baffle
ke M16X 80

20 | G005782-016080-00 Bolt M16 X 80 2
bR

21 | 8M3-800006A Pulley 2

22 | X100M300-800007-000 e 2
Shaft sleeve

5455 24

23 | JGG-08C002710A0-00 B 4

Hose assy
. p 24 | XA100M300-811001-000 7k 4
» (R Connector
© R R

25 | JGG-08C00800Z7-000 - 1
Hose assy

26 | PKD-180-G00 M 2
Wire

49






